PARTS MANUAL

Serial # 2015B-0258

"Designed and Manufactured in the U.S.A.”

MODEL 2015

Fayetteville, Arkansas 72701 Serial Number:

1501 S. Armstrong Avenue

Fayetteville, Arkansas 72701
(479) 521-0525



Pacmac Model 2015V2

Vertical Form, Fill & Seal Machine

Parts Manual
v210409

I  E— J

5

,_
(@m
-

¢ 00000000 0]0)0)0J0]slulw]
0]0JOIOI0IOI0XC) ®OO000000
0000000 9O00O0000
00000000 20000000
QINICISISISIS I))) ®ESCOCO®O
N CIOICISISISIC IO A g 00600 ,
00309000 000300
SICISISISIS I (X SISISISISY P X
g ©000000G Q000000 i
000000 S 20000006 O
0]010]10]0]010] ] 0000000
80668006 o 068608608660
o OQO0OO00OO0O | o OOO0O0O0O000O o
0]01010]10]01010) 0000000
QO0BGOVOW POOOBBOO
88608560 38653660
q | o @
o g g °
Pha c
® 4
) MODEL 2015
o ) ) o o o %
@ g~ - ||
o ol

000000000000 OOOOOOO0O0

000000000 OOOOOOOOOOOO

000000000 OOOOOOOOOOOO
000000000 OOOOOOOOOOOO

{ 000000000 OOOOOOOOOOOO l

o o

E




Table of Contents

2015MCV2 Machine Core Assembly 00-01
1500 Frame Assembly 00-10

1501 FILM DRIVE

1501 Film Drive Assembly 01-01
1501-A00]1 Gear Box Sub-Assembly 01-06
1501-A002 Nip Roller Sub-Assembly 01-09

1501-0002A Gear Box Assembly 01-11

1502 HORIZONTAL SEAL

1502RMPP Power Pack Assembly 02-01
1502RM4 Rear Mount Servo Jaw Assembly 02-03
1502RMPB4 Rear Mount Servo Jaw Assembly 02-13
9502NM-6-2 Jaws Air Valve Assembly 02-24
1502-A005 -LH-RM Lower Jaw Sub-Assembly 02-26
1502-A006 -RH-RM Lower Jaw Sub-Assembly 02-28
9502-A008S] Linear Shaft Support Sub-Assy 02-30
A9502-0282 Manifold Assembly 02-32
A9502-0283 Manifold Assembly 02-34
A1502-00788S Stager Assembly 02-36
A1502-0076LQ -2 Skirt Clamp Assembly 02-38
9502-0076LQ Stager Assembly 02-40

1503 VERTICAL SEAL

15083F Vertical Seal Assembly 03-01

9503FPK Parts Kit 03-04

1503MK Mounting Kit 03-06

1503PB Vertical Seal Assembly 03-08

1503Z Vertical Seal Assembly 03-18

1503ZC Vertical Seal Core 03-21

9503ZPK Parts Kit 03-27
9203-0012SP Heater Bar Assembly 03-29
A9503-0086SPCL LH Heater Bar Assembly 03-31
A9503-0086SPCL RH Heater Bar Assembly 03-33
A9503-0086SP LH Heater Bar Assembly 03-35
A9503-0086SP RH Heater Bar Assembly 03-37
9503-0086SPCL Heater Bar Assembly 03-39
9503-0086SP Heater Bar Assembly 03-41
A9503-0047SSULR -F Junction Box Assembly 03-43
A9503-0047SSULR -PB Junction Box Assembly 03-45

A9503-0047SSULR -Z Junction Box Assembly 03-41



1505 FILM UNWIND

1505V2 Film Unwind Assembly 05-01
1505-0310HD Dual Brake Sub-Assembly 05-04
1505-A001V2 Dancer Bar Sub-Assembly 05-06

1506 PRINTER BRACKET/UPPER FILM ROLLER
1506V2 Upper Film Roller Assembly 06-01
1506BMEP3X2V2 Bellmark Printer Bracket Assembly 06-03
1506BMXI22V2 Bellmark Printer Bracket Assembly 06-06
1506M2IV2 Markem Printer Bracket Assembly 06-09
1506 M2ICKV2 Markem Conversion Kit 06-12
1506M2IWD2V2 Markem Printer Bracket Assembly 06-14
1506SM Print Registration Assembly 06-18
1506 ARCK Aluminum Roller Conversion Kit 06-21
1506ARK1.25 Aluminum Roller Kit 06-25
1506ARK1.25WD Aluminum Roller Conversion Kit 06-29
1506CTXI1]JET Printer Bracket Assembly 06-33
1507 ZIPPER UNWIND
1507 Zipper Unwind Assembly 07-01
1508 ZIPPER PULL
1508 Zipper Pull Assembly 08-01
1508FZ Zipper Pull Assembly 08-11
1509 ULTRASONIC
A1509D Ultrasonic Assembly 09-01
9509D -20 Ultrasonic Assembly 09-03
9509XD -20 Anvil Assembly 09-05
1510 ULTRASONIC SUPPORT
1510 Ultrasonic Support Assembly 10-01
1511 POWER TRANSMISSION
1511 Pull Belt Assembly 11-01
9511B Belt Assembly 11-04
1511S Slide Assembly 11-07
1511T Transmission Assembly 11-12
A1511 Drop 7 Parts Kit 11-16
Al1511 Drop 14 Parts Kit 11-18
1512 TUBE SLIDE
1512 Tube Slide Assembly 12-01
A9512-0065 Retractable Tube Stop 12-06
A1512-0012 -12 Jaw Ring Assembly 12-08



1515 COVERS

1515 Covers Assembly 15-01
A1515-0150 Rear Enclosure Sub-Assembly 15-10
9515-0009 RH Lexan Door Assembly 15-13
1516 AIR STACK
Al1516 Air Stack Assembly 16-01
A1500 Air Supply Assembly 16-04
1516 Cooler Air Valve Assembly 16-06
A1516-0039M Manifold Assembly 16-08
1516-A001 Air Valve Assembly 16-10
1517 AIR CONTROL
1517 Air Control Assembly 17-01
1518 ELECTRICAL
1518 Electrical Cabinet Assembly 18-01
1518 -MZ Multizone Electrical Cabinet Assembly 18-21
1518 -PRO Electrical Cabinet Assembly 18-41
1519 LOW FILM
1519L Low Film Assembly 19-01
1520 DEFLATOR
9520 Bag Deflator Assembly 20-01
9520RB Rubber Band Deflator Assembly 20-03
9520L Bag Deflator Assembly 20-05
1521 FILM SPLICE
1521V2 Film Splice Assembly 21-01
1527 PERFORATOR ASSEMBLY
1527 Perforator Assembly 27-01
1527X.072 Perforator Assembly 27-04
1530 BAG SQUEEZER
1530 Bag Squeezer Assembly 30-01
1530Z Bag Squeezer Assembly 30-05
1536 BAG TAPPER
1536K Bag Tapper Assembly 36-01
1537 HOLE PUNCH
1537CT Hole Punch Assembly 37-01



1541 GAS FLUSH

1541 Gas Flush Assembly 41-01
1541G Gas Flush Assembly 41-05
1547 STAGER
154INS Stager Assembly 47-01
1558 ZIPPER DETECT
1558 Zipper Detect Assembly 58-01
1559 GUSSET
1589F Gusset Assembly 59-01
1580 HEADER PULL
1580 Header Pull Assembly 80-01
1585 BAG SUPPORT
1585 Bag Support Assembly 85-01
1585SS Bag Support Assembly 85-04
1589 BAG SLIDE
1589 Bag Slide Assembly 89-01
1589SS Bag Slide Assembly 89-03



2015MCV2 Machine Core Assembly

27
30
23
21

DETAIL A

22

29

05-01-20 i PG 00-01



2015MCV2 Machine Core Assembly

05-01-20 i PG 00-02



2015MCV2 Machine Core Assembly

| jojejelojelojelojeolejolejejolele)
QOO0O0000000VO0000
[oJelejeleojejolojelelojoleojolelo]

o O0000000000000QO0
[elejelejelelolelojolojelolelolelo]
QO000000000OOVOOO
0000000000V 0IR0
[ofolejolojelolelelojolelolSlvivIe]

Ce
.

o

Ce
[elelelojoiN]elolojololelele]ole)e)
[olejellclol]elelolojolojololole)
QOPOOELPLVVVO00OV0
0000080000000V 00
[olejelviololololojojololelelviole)

ST
NS =
NS /
N sy e
elejelel elelelejelojelelel Jole)
O00DOOOOOOOOOOPOL
000900808888 00000
° ° -

05-01-20



2015MCV2 Machine Core Assembly

05-01-20 i PG 00-04



2015MCV2 Machine Core Assembly

28

DETAIL C

T~
31
DETAIL B

[]

24
<

05-01-20 i PG 00-05



2015MCV2 Machine Core Assembly

f
o
i

05-01-20 i PG 00-06



2015MCV2 Machine Core Assembly

05-01-20 i PG 00-07



2015MCV2 Machine Core Assembly

05-01-20 i PG 00-08



2015MCV2 Machine Core Assembly

ITEM |PART NUMBER DESCRIPTION QTY
1 1500 Frame Assembly 1
2 1501 Film Drive Assembly 1
3 1502RMPP Power Pack Assembly 1
4 1503MK Mounting Kit 1
5 1505 Film Unwind Assembly 1
6 1511S Slide Assembly 1
7 1511T Transmission Assembly 1
8 1512 Slide Assembly 1
9 1515 Covers Assembly 1
10 1516 Air Stack Assembly 1
11 1517 Air Control Assembly 1
12 1518 Electrical Cabinet Assembly 1
13 1521 Film Splice Assembly 1
14 |Al1515-0150 Rear Enclosure Sub Assembly 1
15 |A1516-0039M Manifold Assembly 1
16 1500-0000 Name Plate 1
17 1511-0007 Pull Belt Shaft 2
18 1515-0140 Drip Pan 1
19 1515-0140 -1 Drip Pan Insert 1

20 1515-0150G Rear Enclosure Gasket 1
21 1515-0156 Plug 1
22 1518-0050 Spec Plate 1
23 |9500-62 Washer 14
24 |9516-0090 Loom Clamp 2
25 |9518-0086 3' Work Light 1
26 1/4-20X3/4FB Flange Bolt 18
27 |5/16-18X1HH Hex Head Bolt 14
28 |5/8-11X1 1/4HH Hex Head Bolt 2
29 6-32X1/2PPH Phillips Pan Head Screw 8
30 |5/16LW Lock Washer 14
31 5/8LW Lock Washer 2
32 1/4-20HN Hex Nut 18
050120 | PG 00-09




1500 Frame Assembly

10-01-18

PG 00-10



1500 Frame Assembly
©

DETAIL B

10-01-18 i PG 00-11



1500 Frame Assembly

ITEM [PART NUMBER DESCRIPTION oTY
1 1500-13 Cover Strip, LH 1
2 1500-14 Cover Strip, RH 1
3 1500-6 Rod Frame Assembly 1
4 1500-6 -23 Locator Pin 12
5 1500-7 -2 Side Frame 2
6 1500-7V2 Side Frame 2
7 1500-8 Bulkhead 1
8 1500-96 -1BH Bearing Housing 1
9 1500-96RM Cover Plate 1
10 1512-0012 Jaw Slide 1
11 1512-0012 -4 Axle 2
12 1512-0012 -7 Roller 2
13 1512-0012 -8 Roller 2
14 1512-0012 -9A Roller 2
15 1512-0012 -9B Roller 2
16 |1515-0147 Spacer 2
17 |9200-0025 Foot Assembly 4
18 |9200-0038 Bearing 1
19 |9210-0014 Bushing 2

20 1/4-20X1/2FB Flange Bolt 4
21 |3/8-16X3/4FB Flange Bolt 27
22 |3/8-16X1FB Flange Bolt 4
23 10-32X1/4PPH Phillips Pan Head Screw 2
24 10-32X1/2SH Socket Head Bolt 4
25 1/4-20X1SH Socket Head Bolt 4
26 |3/8-16X1 1/4SH Socket Head Bolt 2
27 |1EXT Snap Ring 6
28 |1 9/16EXT Snap Ring 4
29 1512-0012 -9 Roller Set 0
100118 [PG 00-12



1501 Film Drive Assembly

/Q N DETAIL A

25

45

@)ﬂT
5

19

— T T~
® C/
)
2 N
i
((M ) <

é 29 PG 01-01

12-18-20



1501 Film Drive Assembly

12-18-20 ‘ PG 01-02



1501 Film Drive Assembly

DETAIL B

12-18-20 i PG 01-03



1501 Film Drive Assembly

ITEM [PART NUMBER DESCRIPTION QOTY
1 1501-A001 Gear Box Sub-Assembly 1
2 1501-A002 Nip Roller Sub-Assembly 1
3 1500-0038 Bearing 4
4 1500-35 Bearing Housing 2
5 1501-0006 Drive Roller 1
6 1501-0013 Cam Shaft Assembly 1
7 1501-0018 Sensor Bracket 1
8 1501-0019Vv2 Handle 1
9 1501-0023 Eye Bolt 2

10 1501-0024 Collar 1
11 1501-0109 Bearing Housing 1
12 1501-0110 Shaft 1
13 1501-0111 Tension Stud Assembly 2
14 1501-0112 Tension Idler 2
15 1501-0113 Bushing 2
16 1518-A223 Nip Roller Sensor Cable 0
17 9200-0036 Dual Cog 1
18 9200-0038 Bearing 2
19 9200-0042 Sensor 1
20 9200-0047SS St Stl Bearing 2
21 9200-0056 Stud 1
22 9200-0069 Grease Zerk 2
23 9201-0008 Drive Cog 2
24 9201-0030 St Stl Spring 2
25 9201-0036 Knob 1
26 9201-0041 Key (1/4" X 5/8") 1
27 9201-0067 Bearing 2
28 9202-0042 Timing Belt 2
29 9211-0059 -20 Timing Belt 1
30 9211-0062 Key (1/4"X 1") 2
31 9501-0010 Driven Cog 1
32 5/16-18X3/4HHDP Dog Point Hex Head Bolt 1
33 3/8-16X1HH Hex Head Bolt 2
34 1/2-13X1 1/4HH Hex Head Bolt 1
35 5/16-18X3/8SS Set Screw 2
36 1/2-13X3/4SS Set Screw 1
37 10-32X1/2SH Socket Head Bolt 2
38 1/4-20X1/2SH Socket Head Bolt 8
39 1/4-20X3/4SH Socket Head Bolt 4
40 5/16-18X1 1/4SH Socket Head Bolt 2
12-18-20 ‘ PG 01-04



1501 Film Drive Assembly

ITEM [PART NUMBER DESCRIPTION QOTY
41 #10LW Lock Washer 2
42 3/8LW Lock Washer 2
43 1/2LW Lock Washer 1
44 5/16-18HN Hex Nut 7
45 1/2-13HN Hex Nut 2
46 3/4EXT Snap Ring 3
47 1EXT Snap Ring 6
48 1 3/4INT Snap Ring 2
49 2INT Snap Ring 2

121820 |PG 01-05



1501-A001 Gear Box Sub-Assembly

PG 01-06



1501-A001 Gear Box Sub-Assembly

PG 01-07



1501-A001 Gear Box Sub-Assembly

ITEM [PART NUMBER DESCRIPTION QOTY
1 1501-0002A Gear Box Assembly 1
2 1501-0101 Gearbox Mount 1
3 1501-0102 Motor Mount 1
4 1501-0103HC Spacer 4
5 1501-0107CH Tension Mount 1
6 1501-0108 Stud 1
7 1501-0115HC Spacer 1
8 1511-0052HC Drive Cog Coupling 1
9 9200-0038 Bearing 2
10 9200-0043 Tension Idler 1
11 9201-0001H Servo Motor 1
12 9201-0005 3/4-1 Servo Coupling Assembly 1
13 9201-0008 Drive Cog 1
14 9211-0062 Key (1/4"X 1") 2
15 9500-62 Washer 1
16 9502-0265EX Key (6X6X30) 1
17 1/4-20X1SHDP Dog Point Socket Head Bolt 2
18 |5/16-18X1 1/8SHDP Dog Point Socket Head Bolt 1
19 5/16-18X3/4HH Hex Head Bolt 2
20 3/8-16X1HH Hex Head Bolt 4
21 3/8-16X1 1/4HH Hex Head Bolt 8
22 3/8-16X1 1/2HH Hex Head Bolt 2
23 3/8-16X2 3/4HH Hex Head Bolt 4
24 5/16-18X3/8SS Set Screw 1
25 5/16-18X3/4SH Socket Head Bolt 1
26 5/16LW Lock Washer 3
27 3/8LW Lock Washer 18
28 3/4EXT Snap Ring 2
29 1 3/4INT Snap Ring 1
30 M10-1.5X30SH Socket Head Bolt 2
95 9218-0034 Motor Cable 0
96 9218-0035 WQ Encoder Cable 0
97 9501-0005RW -4 Coupling Hub, 3/4" 0
98 9501-000RW -1 Coupling Hub, 1" 0
99 9502-0261S -2 Coupling Insert 0
12-18-20 ‘ PG 01-08




1501-A002 Nip Roller Sub-Assembly

12-18-20

PG 01-09



1501-A002 Nip Roller Sub-Assembly

ITEM [PART NUMBER DESCRIPTION QOTY
1 1501-0011L Support Arm 1
2 1501-0011R Support Arm 1
3 1501-0028 Pivot Stud 2
4 1501-0037 Bushing 2
5 1501-0074 Plate 2
6 1501-0100 Nip Guard 1
7 1501-0116 Shoulder Bolt 2
8 9200-0050SS Bearing 2
9 9203-0063 Grease Zerk 2
10 9501-0007TD2-18A Nip Roller 1
11 9508-0084 Pressure Ring 2
12 1/4-20X1/2FB Flange Bolt 2
13 5/16-18X3/4HH Hex Head Bolt 2
14 5/16-18X1 1/4HH Hex Head Bolt 4
15 5/16LW Lock Washer 6
121820 |PG 01-10



1501-0002A Gear Box Assembly

05-01-19 ‘ PG 01-11



1501-0002A Gear Box Assembly

ITEM PART NUMBER DESCRIPTION oTY
1 1501-0002 Gearbox 1
2 9200-0085SS 1/4" Pipe Plug 2
3 9500-140 Air Fitting 1
4 9516-0025 -25 Motor LP 1
5 9516-0025 -36 Cog LP 2
6 9516-0025 -38 Shipped Dry 90WT Gear Oil LP 1
c501-19 [PG 01-12



1502RMPP Power Pack Assembly

06-26-20 8 = / i PG 02-01



1502RMPP Power Pack Assembly

ITEM PART NUMBER DESCRIPTION QTY
1 1501-0105 Spacer 4
2 1501-0106 Washer 4
3 9201-0001H Servo Motor 1
4 9502-0211RM Key 1
5 9502-0212RMV2 Gearbox Assembly 1
6 9502-0212RMV?2 -1 Key 1
1 9502-0213RMV2 Coupling 1
8 9502-0261S Coupling Shaft Assembly 1
9 9502-02618S -2 Coupling Insert 1
10 |9502-0262RM Motor Coupling Spacer 1
11 9502-0263RM Washer 1
12 |9502-0265EX Key (6X6X30) 1
13 |3/8-16X3/4FH Flat Head Bolt 2
14 |3/8-16X3/4HH Hex Head Bolt 2
15 |3/8-16X5HH Hex Head Bolt 4
16 1/2-13X1 1/2HH Hex Head Bolt 1
17 |5/16LW Lock Washer 4
18 |3/8LW Lock Washer 6
19 1/2LW Lock Washer 1

20 1/4X1 1/2DP Dowel Pin 1
21 |M8X30HH Hex Head Bolt 4
96 |9218-0034 Motor Cable 0
97 9218-0035 WQ Encoder Cable 0
98 [9502-0213RM -2 Coupling Insert 0
99 |9502-0213RMV?2 -1 Female Coupling Hub 0
062620 |PG 02-02



1502RMPB4 Rear Mount Servo Jaw Assembly

PG 02-13

12-18-20



1502RMPB4 Rear Mount Servo Jaw Assembly

12-18-20 ‘ PG 02-14



1502RMPB4 Rear Mount Servo Jaw Assembly

12-18-20 * Denotes a sub-assembly, consisting of multiple components ‘ PG 02_ ‘| 5



1502RMPB4 Rear Mount Servo Jaw Assembly

12-18-20



0¢-8l-¢l

/1-20 Od|

A|lquIassy MD[ OAISS Junow 103y v9dWIZ0SL



1502RMPB4 Rear Mount Servo Jaw Assembly

12-18-20 i PG 02-18



1502RMPB4 Rear Mount Servo Jaw Assembly

12-18-20 i PG 02-19



1502RMPB4 Rear Mount Servo Jaw Assembly

12-18-20 i PG 02-20



1502RMPB4 Rear Mount Servo Jaw Assembly

42
41
43

12-18-20 i PG 02-21



1502RMPB4 Rear Mount Servo Jaw Assembly

ITEM PART NUMBER DESCRIPTION QOTY
1 1502-WO005 -LH-RM Lower Jaw Sub-Assembly 1
2 1502-W006 -RH-RM Lower Jaw Sub-Assembly 1
3 9502-A008S] Linear Shaft Support Sub-Assy 1
4 9502NM-6-2 Jaws Air Valve Assembly 1
5 A9502-0282 Manifold Assembly 1
6 A9502-0283 Manifold Assembly 1
7 1518-W221UL -1 Jaw Valve Control Cable 0
8 1502-0097 Male Receptacle 1
9 1502-0100RM2 Worktable 1

10 1502-0118HUL-L Horizontal Heater Cable 0
11 1502-0118HUL-R Horizontal Heater Cable 0
12 1502-0284 Foot 4
13 1502-0301 Worktable Lock 2
14 1502-0304 Airline Support 4
15 1502-0305 Cover 1
16 1502-0305 -3 Jaw Valve Legend Decal 1
17 1502-0306 End Plate 1
18 1502-0307 End Plate 1
19 1502-0308 Adapter Plate 1
20 1502-A004 Jaw Tubing Kit 1
21 1502-A009 Connector Kit 1
22 9200-0057FC Bearing 12
23 9200-0069 Grease Zerk 1
24 9201-0067 Bearing 1
25 9202-0018 Linear Shaft 2
26 9202-0054 Gripper Cord 4
27 9203-0063 Grease Zerk 4
28 9207-0032 Handle 2
29 9500-62 Washer 3
30 9502-0117 Shaft 2
31 9502-0202TS Long Mayme Lever 2
32 9502-0203TS Short Mayme Lever 2
33 9502-0204V2B -3 Pin 2
34 9502-0204V2B -4 Pin 2
35 9502-0207W -1 Bearing Support Cap 1
36 9502-0207W -2 Split Bushing 1
37 9502-0207WRM Bearing Support 1
38 9502-0208 -1 Shaft Collar 1
39 9502-0209RM Handwheel 1
40 9502-0250 -4 Bumper 2
12-18-20 ‘ PG 02-22



1502RMPB4 Rear Mount Servo Jaw Assembly

ITEM PART NUMBER DESCRIPTION QOTY
41 9502-0250V2 -1 Spring 2
42 9502-0250V2 -2 Cap 2
43 9502-0250V2RM Stud 2
44 9502-0251 Bearing Support 1
45 9502-0252SS -1 Bushing 4
46 9502-0258RM Gearbox Spacer 4
47 A9502-0257ANV4 Gearbox Assembly 1
48 10-32X1/2BH Button Head Screw 8
49 1/4-20X1 1/4HH Hex Head Bolt 4
50 5/16-18X1HH Hex Head Bolt 10
51 5/16-18X1 1/4HH Hex Head Bolt 2
52 5/16-18X1 1/2HH Hex Head Bolt 4
53 5/16-18X2HH Hex Head Bolt 8
54 5/16-18X5HH Hex Head Bolt 3
55 10-32X3/16PPH Phillips Pan Head Screw 8
56 10-32X3/8PPH Phillips Pan Head Screw 1
57 10-32X1 1/4SH Socket Head Bolt 14
58 10-32X1 3/4SH Socket Head Bolt 2
59 10-32X2SH Socket Head Bolt 2
60 10-32X2 1/4SH Socket Head Bolt 2
61 5/16-18X3/4SH Socket Head Bolt 4
62 5/16-18X1SH Socket Head Bolt 2
63 #10FW Flat Washer 2
64 #10LW Lock Washer 8
65 1/4LW Lock Washer 4
66 5/16LW Lock Washer 29
67 10-32LN Lock Nut 8
68 1/2EXT Snap Ring 12
69 3/4EXT Snap Ring 4

12-18-20 PG 02-23



61-81-0l

¥2-20 Od |

AlqQuIBasSY SAIDA lIY SMPT Z-9-WNZ0S54



9502NM-6-2 Jaws Air Valve Assembly

ITEM |PART NUMBER DESCRIPTION QTY
1 9200-0085SS 1/4" Pipe Plug 18
2 9203-0023 Tubing Connector 2
3 9216-0016 Tubing Connector 4
4 9216-0047SS 3/8" Pipe Plug 3
5 9500-77TNM Valve Body - Numatics 2
6 9500-82RX -6 Six Station Manifold 1
1 9500-85 Stainless Blanking Station 4
8 9502-0068 Tubing Connector 1
9 9517-0011 Exhaust Muffler 2
10-18-19

PG 02-25



2

Alquiassy-qns Mo[ J9MoT WY-H1- S00V-Z0S L

)



1502-A005 -LH-RM Lower Jaw Sub-Assembly

ITEM |[PART NUMBER DESCRIPTION oTY
1 9200-0034 Tubing Connector 4
2 9200-0059 Linear Bearing 4
3 9200-006 1RM Bearing Sleeve 2
4 9200-0069 Crease Zerk 3
5 9202-0028 Cylinder Insulator 2
6 9202-0037 Air Cylinder 2
7 9202-0058 Bushing 2
8 9203-0063 Crease Zerk 2
9 9216-0047SS 3/8" Pipe Plug 1
10 |9501-0099 Crease Zerk 1
11 9502-0001RM Jaw 1
12  |9502-0007 Cooling Plate 2
13 |9502-0007TM Manifold 1
14 |9502-0068 Tubing Connector 1
15 |9502-0125S 1/8" Pipe Plug 4
16 |9502-0252SS Stud 2
17 1/4-20X2 3/4HH Hex Head Bolt 6
18 10-32X2 1/4SH Socket Head Bolt 8
19 10-32X2 1/2SH Socket Head Bolt 8
20 |5/16-18X2SH Socket Head Bolt 2
21 5/16-18X1/2SS Set Screw 2
22 |3/8-16X3/8SS Set Screw 2
23 |3/8-16X1SS CP Cone Point Set Screw 2
24 |[#10LW Lock Washer 8
25 1/4LW Lock Washer 6
26 |3/8-16HN Hex Nut 2
27 10-32LN Lock Nut 8
28 |1 1/4INT Snap Ring 8
101819 PG 0227



61-81-0l

82-20 Od |

27 21 29 20

Alquiassy-qng Mof 1omo1 WY -HY- 900V-20S L



1502-A006 -RH-RM Lower Jaw Sub-Assembly

ITEM |[PART NUMBER DESCRIPTION oTY
1 9200-0034 Tubing Connector 8
2 9200-0059 Linear Bearing 4
3 9200-006 1RM Bearing Sleeve 2
4 9200-0069 Crease Zerk 5
5 9202-0002 Air Cylinder 2
6 9202-0010 Knife Stud 2
7 9202-0028 Cylinder Insulator 2
8 9202-0037 Air Cylinder 2
9 9202-0058 Bushing 4
10 |9203-0063 Crease Zerk 2
11 9216-0047SS 3/8" Pipe Plug 1
12 |9501-0099 Crease Zerk 1
13 |9502-0001RM Jaw 1
14 |9502-0007 Cooling Plate 2
15 |9502-0007M Manifold 1
16 |9502-0068 Tubing Connector 1
17 |9502-0125S 1/8" Pipe Plug 4
18 |9502-0252SS Stud 2
19 1/4-20X2 3/4HH Hex Head Bolt 6
20 [5/16-18X3 1/2HH Hex Head Bolt 2
21 10-32X2 1/4SH Socket Head Bolt 16
22 10-32X2 1/2SH Socket Head Bolt 8
23 |5/16-18X2SH Socket Head Bolt 2
24 |5/16-18X1/2SS Set Screw 2
25 |3/8-16X3/8SS Set Screw 2
26 |3/8-16X1SS CP Cone Point Set Screw 2
27 |#10LW Lock Washer 16
28 1/4LW Lock Washer 6
29 |5/16LW Lock Washer 2
30 |3/8-16HN Hex Nut 2
31 10-32LN Lock Nut 8
32 |1 1/4INT Snap Ring 12
101819 PG 02-29



61-81-0l

0€-20 Od |

~0
2
N
@ :
0o
(¥2)
[ 2
The 9502-A008S] Linear r—
Shaft Support Sub-Assy —
consists of two identical :
4 sub-assemblies. (D
Q
1 -
(¢
=
- =
(2]
C
©
O
2 O
—
] ] 4
Q]@ 5
4 3
Y
(7,
<



9502-A008SJ Linear Shaft Support Sub- Assy

ITEM (PART NUMBER DESCRIPTION
1 9502-0015S] Linear Shaft Support 4
2 9502-0117 Shaft 2
3 1/4-20X1 1/4HH Hex Head Bolt 4
4 1/4LW Lock Washer 4

10-18-19

PG 02-31



A9502-0282 Manifold Assembly

10-18-19 i PG 02-32



A%502-0282 Manifold Assembly

ITEM |PART NUMBER DESCRIPTION QTY
1 9200-0034 Tubing Connector 12
2 9502-0125S 1/8" Pipe Plug 16
3 9502-0282 Manifold 2
10-18-19

PG 02-33



A%502-0283 Manifold Assembly

10-18-19 i PG 02-34



A%502-0283 Manifold Assembly

ITEM |PART NUMBER DESCRIPTION QTY
1 9200-0034 Tubing Connector 6
2 9502-0125S 1/8" Pipe Plug 8
3 9502-0283 Manifold 1
10-18-19

PG 02-35



A1502-0076LQ -2 Skirt Clamp Assembly

01-03-20 ‘ PG 02-38




A1502-0076LQ -2 Skirt Clamp Assembly

ITEM PART NUMBER DESCRIPTION OTY

1 9502-0076LQ Stager Assembly 2

2 9502-0075LQ -2 Brace 4

3 9502-0076LQ -1 Bumper 4

4 1/4-20X1/2HH Hex Head Bolt 4

5 1/4-20X3 1/4HH Hex Head Bolt 8

6 1/4FW Flat Washer 4

7 1/4LW Lock Washer 12

8 1/4-20HN Hex Nut 4
01-03-20 |PG 02-39



9502-0076LQ Stager Assembly

2

%g
ﬁ

01-03-20 ‘ PG 02-40




9502-0076LQ Stager Assembly

ITEM PART NUMBER DESCRIPTION OTY

1 9502-0076LQ Stager 1

2 9502-0076LQ-3 Tubing 4

3 10-32X1 1/4SH Socket Head Bolt 4

4 10-32LN Lock Nut 4
01-0320 |PG 02-41



REVISION DESCRIPTION DATE

9202-0029S WAS 9202-0021S-2;

,f“f A ow | ADDED ITEMS 18 & 19 12-10-20

BILL OF MATERIALS
ITEM PART NUMBER DESCRIPTION QTY
1 9202—0005PBSPV2 HEATER BAR 1
2 9202—-0006SP—1 CAP 0
3 (A 9202—-0029S HEATER BAR STUD 0
4 9202-0021S HEATER BAR STUD 0
5 9202-0102 PIN 0
6 5/16EXT SNAP RING 0
7 9500—120 BARREL NUT 0
8 8—32X7/8PFH PHILLIPS FLAT HEAD 0
9 8—32X5/16PFH PHILLIPS FLAT HEAD 0
HEAT TREAT NOTES:
10 9202-0004 HEATER BAR INSERT 0
11 1/4—20X5/8FH FLAT HEAD BOLT 0
12 9200-0073 PROBE 1 PH. 479—521—0525
13 9202—0120SP—1 STUD 1 | TOLERANGES....EXCEFT AS NOTED FAX 479-521-2448
14 9500—104 7/16” SILICONE TUBING 3 JDECIMAL ~ FRACTIONAL  ANGULAR 1501 ARMSTRONG AVE
15 9202-0074—4 MALE RECEPTACLE 1 [ oo /3 *1/2 FAYETTEVILLE, AR 72701
16 9202-0033SP HEAT ROD 2 | SREAK A GEARD FDSES TME REv.
17 5 9202-0120SPV2 BARBED STUD 1 |u—u= 01-10-19 Lo NUMBEL" EATER BAR ASSEMBLY A DM,
18 9202-0004—1 HEATER BAR STUD 0
19 (A) 3/8—16X1FB FLANGE BOLT o 7 D. WHITMIRE A9202—0005PBSPV2EC 1or]




12

BILL OF MATERIALS

REVISION DESCRIPTION DATE
A pw |9202—-0033SP WAS 9202—-0033L. 10—-14-19
B 9202—-0029S WAS 9202-0021S-2; 11-30—20
°%- | ADDED ITEMS 18 & 19.
15

ITEM PART NUMBER DESCRIPTION QTY
1 9202—0006SPV2 HEATER BAR 1
2 9202—0006SP—1 CAP 0
3 B 9202—0029S HEATER BAR STUD 0
4 9202—0021S HEATER BAR STUD 0
5 9202—-0102 PIN 0
6 5/16EXT SNAP RING 0
7 9500—120 BARREL NUT 0
8 8—32X7/8PFH PHILLIPS FLAT HEAD 0
9 8—32X5/16PFH PHILLIPS FLAT HEAD 0
HEAT TREAT NOTES:
10 9202-0004 HEATER BAR INSERT 0
11 1/4—20X5/8FH FLAT HEAD BOLT 0
12 9200-0073 PROBE 1 PH. 479—521—0525
13 9202—0120SP—1 STUD 1 | TOLERANGES....EXCEFT AS NOTED FAX 479—521-—2448
14 9500—-104 WIRE SLEEVE 3’ | DECIMAL —~ FRACTIONAL ANGULAR 1501 ARMSTRONG AVE
15 9202-0074—4 MALE RECEPTACLE TR Eolg =1/ #1/7 FAYETTEVILLE, AR 72701
16 [A) 9202-0033SP HEAT ROD 2 | SREAK A EGHARD FDSES REv.
17 9202—-0120SPV2 BARBED STUD 1 = |u—u= 06—22-18 HEATER BAR ASSEMBLY B W,
18 [B) 9202-0004—1 HEATER BAR INSERT 0 |oee LT PART NUMBER
19 (B 3/8—16X1FB FLANGE BOLT 0 | D. WHITMIRE A9202—-0006SPV2EC 1 or]




DATE

DESCRIPTION

[ REVISION |

= N

(@]

Wiy ©
SRR m2
VY ox [
n_u_NA.n
L5
2REE
44Am
xo> ||
I

< O
] %
M |
Ll | AN
L | O
Q Z |5
nmw N
Q
[+4
o)
=
2
&
o
al,

& <
SEIN — |
NM.I _R
I A =
13, 8] [N|=
glgn X I T
N S

A g H <z (O

g Al B2

g B v £k |O

W MLWMN_E_|
22322 8

E EW.:.:KM .

[ almxx we

g Pegx &3y




1503MK Mounting Kit
i o

18

15
13

18
13

10-18-19 i PG 03-06



1503MK Mounting Kit

ITEM PART NUMBER DESCRIPTION oTY
1 1503-0009 Support Column 1
2 1503-0081 Shaft 2
3 1503-0101 Pivot Mount 1
4 1503-0101A Pivot Mount 1
5 1503-0102 Pivot Mount 2
6 1503-0105 Cap 4
7 1503-0106 Lock shaft 1
8 9200-0052 Bushing 1
9 9203-0026 Adj. Pivot Bushing 1
10 |9214-0003 Handwheel 1
11 |9214-0005 Bushing 2
12 1/4-20X1HH Hex Head Bolt 2
13 |3/8-16X1 1/4HH Hex Head Bolt 4
14 |3/8-16X1SH Socket Head Bolt 8
15 |1/4-20X3/4SHDP Socket Head Dogpoint Bolt 1
16 1/4FW Flat Washer 2
17 1/4LW Lock Washer 2
18 |3/8LW Lock Washer 4
10-18-19 | PG 03-07



1503PB Vertical Seal Assembly

PG 03-08

10-18-19



1503PB Vertical Seal Assembly

10-18-19 i PG 03-09



1503PB Vertical Seal Assembly

10-18-19

PG 03-10



61-81-0l

Alquuiassy [paS [PIIISA 9d€05 L



1503PB Vertical Seal Assembly

22

45

58
45

10-18-19 i PG 03-12



Alquuiassy [paS [PIIISA 9d€05 L



1503PB Vertical Seal Assembly

10-18-19 ‘ PG 03-14



1503PB Vertical Seal Assembly

L=

~

10-18-19

o
O

49

é 3

PG 03-15



1503PB Vertical Seal Assembly

ITEM |PART NUMBER DESCRIPTION QTY
1 9203-0012SP Heater Bar Assembly 1
2 9200-0059 Linear Bearing 4
3 9200-0061 Bearing Sleeve 2
4 9200-0062 Flat Washer 2
5 9200-0069 Crease Zerk 4
6 9200-0073 Temperature Probe 1
1 9203-0011 Lock Block 1
8 9203-0011 -1 Knob 1
9 9203-0014 Heat Rod 1
10 |9203-0063 Crease Zerk 2
11 |9208-0016 Washer 4
12 [9209-0010 Linear Bearing 4
13 [9216-0015 Tubing Connector 2
14 |9500-127 Washer 3
15 |9503-0001SS -3 Mounting Plate 1
16 |9503-0002 Slide Block 1
17 |9503-0003 Shaft Support 2
18 |9503-0004P Shaft Support 1
19 |9503-0005 -1 Sleeve 1

20 |9503-0005S Air Cylinder 1
21 |9503-0006 Mount 2
22 |9503-0007SS Linear Shaft 2
23 |9503-0010SS Shaft 2
24 |19503-0017 Stainless Shaft 2
25 |9503-0018 Strap 1
26 |9503-0021NS Strap 1
27 |9503-0034 Support 1
28 |9503-0036 Support 1
29 |9503-0039 Support 1
30 |9503-0058 Bushing 4
31 |9503-0064 -4 Wire Channel 1
32 |9503-0075 Cooling Tube 1
33 |9503-0075 -3 Tube Bracket 2
34 |9503-0084 Washer 2
35 |9503-0089NS Spring 2
36 |9503-0090SL Heater Shaft 2
37 |9503-0091NS Bearing Block 2
38 |9503-0110SPV2 Barbed Stud 1
39 |1/4-20X3/4FH Flat Head Bolt 2
101819 PG 03-16



1503PB Vertical Seal Assembly

ITEM |[PART NUMBER DESCRIPTION oTY
40 1/4-20X1 3/4HH Hex Head Bolt 2
4] 1/4-20X2 1/4HH Hex Head Bolt 2
42 |5/16-18X3/4HH Hex Head Bolt 2
43 |5/16-18X1HH Hex Head Bolt 5
44 |5/16-18X1 1/4HH Hex Head Bolt 4
45 |5/16-18X1 1/2HH Hex Head Bolt 6
46 |5/16-18X2HH Hex Head Bolt 4
47 |3/8-16X2HH Hex Head Bolt 2
48 |3/8-16X6.5HH Hex Head Bolt 1
49 |5/16-18X1SS Set Screw 1
850 |5/16-18X1 1/2SS Set Screw 1
51 10-32X1/2SH Socket Head Bolt 2
B2 10-32X3/4SH Socket Head Bolt 1
53 10-32X1SH Socket Head Bolt 4
54 1/4-20X2 1/2SH Socket Head Bolt 4
85 1/4-20X3 1/4SH Socket Head Bolt 4
56 #10LW Lock Washer 4
857 1/4LW Lock Washer 8
58 |5/16LW Lock Washer 21
859 |3/8LW Lock Washer 2
60 |[3/8-16LN Lock Nut 1
61 1 1/2EXT Snap Ring 4
62 |1 1/8INT Snap Ring 4
63 |1 1/4INT Snap Ring 8
64 |M6FW Flat Washer 2
65 |MI1OFW Flat Washer 1

10-18-19 PG 03-17



10-18-19

9203-0012SP Heater Bar Assembly

T
~1|
= @
= 0
= i

1

6
&0
&4
&7
s
80
3

PG 03-29



9203-0012SP Heater Bar Assembly

ITEM |[PART NUMBER DESCRIPTION oTY
1 9203-0012SP -1 Heater Bar Base 1
2 9203-0012SP -2 Heater Bar Tip 1
3 9503-0096 Insert 1
4 9503-0098 Shoulder Bolt 1
5 1/4-20X2 5/8SH Socket Head Bolt 5
6 1/4-20HN Hex Nut 5
7 1/4-20LN Lock Nut 1
10-18-19

PG 03-30




BILL OF MATERIALS

ITEM PART NUMBER DESCRIPTION Qry
1 9203—-0012SP HEATER BAR
9203—-0014 HEAT ROD
9200-0073 PROBE

(A) 9202—0074—4

MALE CONNECTOR

(A) 9503—0064—4

WIRE CHANNEL

OO |N[O|O| A~ [WIN

[NCY Y ] ) N N G [ N

(B 10—32X1SH SOCKET HEAD BOLT

(A) 9500—104 SILICONE TUBING 17"
(A)  9503—0110SPV2 BARBED STUD

(B #10LW LOCK WASHER

1/4—20X2 5/8SH

1/4—20TLN

CLOCeC

REVISION

DESCRIPTION

DATE

A D.W.

ADDED ITEM 8; ITEM 5 WAS 9503—-0064;
ITEM 7 WAS #10 LW; ITEM 4 WAS 9200-0016.

06—-11-15

B D.W.

ITEM 6 WAS 10-32X3/4SH; ADDED ITEM 9.

05-03-19

9503-0096

3
HEAT TREAT NOTES:
PH. 479-521-0525
TOLERANCES.....EXCEPT AS NOTED acmac FAX 479—-521-2448
DECIMAL  FRACTIONAL ANGULAR 1501 ARMSTRONG AVE
XXX L0008 1/32" x1/7 FAYETTEVILLE, AR 72701
ssﬁr'%é}fcéLhrﬁEﬁR& 1E 'BsG ES H E ATE |:\) B AF\) FEv B

D.W.

™~ [ 01-02-18
™ D. WHITMIRE

PART NUMBER

A9203—-00125P

Tor]




A9503-0047SSULR -PB Junction Box Assembly

04-03-20 i PG 03-45



A9503-0047SSULR -PB Junction Box Assembly

ITEM PART NUMBER DESCRIPTION QOTY
1 1503-0077V Vert. Heater Cable 0
2 9203-0048 -L Caution Hot Label 1
3 9216-0048SS SS Cord Grip 1
4 9500-104 Tubing 5"
5 9500-134 Female Receptical 1
6 9503-0047SSUL - 8 Gasket 1
1 9503-0047SSUL -7 Wireway 1
8 9503-0047SSULR Junction Box 1
9 10-32X3/4SH Socket Head Bolt 2
10 1/2" NPT St Stl Plug, Pipe 3
040320 |PG 03-46



1505V2 Film Unwind Assembly

16
34
20

06-26-20 ST i PG 05-01



0¢-9¢-90

Alquiassy puimun wijid ZAS0S L



1505V2 Film Unwind Assembly

ITEM |PART NUMBER DESCRIPTION QOTY
1 1505-0310HD Dual Brake Sub-Assembly 1
2 1505-A001V2 Dancer Bar Sub-Assembly 1
3 1519L Low Film Assembly 1
4 9505-0012 Core Chuck Assembly 1
6 1505-0001V2 Side Frame 2
7 1505-0003 24VDC Linear Actuator 1
8 1505-0006 Motor Mount 1
9 1505-0007 Shaft Clamp 1
10 1505-0007C Cap 1
11 1505-0030 Shaft 2
12 1505-0104 Bearing Block 4
13 1505-0105 Bearing Block 4
16 1518-A222 Low Film Sensor Cable 0
17 9200-0053 Bearing 4
18 |9200-0059SS Linear Bearing 4
19 9205-0011PB Brake Drum 1

20 |9205-0013 Hub 1
21 9500-25 Bearing 8
22 |9500-65 Roller 4
23 |9505-0010 Film Roll Shaft 1
24 |9506-0009 Shaft 4
25 1/4-20X3/4FB Flange Bolt 8
26 1/4-20X1FB Flange Bolt 16
27 1/4-20X1 1/2HH Hex Head Bolt 2
28 1/4-20X2HH Hex Head Bolt 2
29 |5/16-18X1 1/4HH Hex Head Bolt 2
30 |5/16-18X1 3/4HH Hex Head Bolt 1
31 3/8-16X1HH Hex Head Bolt 4
32 |3/8-16X2HH Hex Head Bolt 1
33 1/2-13X1HH Hex Head Bolt 4
34 1/2-13X3/48SS Set Screw 2
35 1/4LW Lock Washer 4
36 |5/16LW Lock Washer 1
37 |3/8LW Lock Washer 4
38 1/2LW Lock Washer 4
39 |5/16-18HN Hex Nut 2
40 |3/8-16LN Lock Nut 1
41 1/2EXT Snap Ring 8
42 1 1/4EXT Snap Ring 8
062620 |PG 05-03



1505-0310HD Brake Sub-Assembly

PG 05-04

04-09-21



1505-0310HD Brake Sub-Assembly

ITEM PART NUMBER DESCRIPTION QTY
1 1500-0019 Pivot Pin 1
2 1500-0051HD Toggle Clamp 1
3 1505-0015 Plate 2
4 1505-0016 Bearing Housing 1
5 1505-0021 Adjusting Rod 1
6 1505-0040 Plate 1
1 9200-0020 -2 Pivot Block 1
8 9200-0023 -3 Spring Guide 3
9 9200-0033 -2 Bushing 2
10 |9200-0040X30 Brake Pad 1
11 9200-0044SS Spring 2
12 |9200-0069 Grease Zerk 1
13 [9202-0043 Bearing 2
14 |9205-0020PB Pivot Stud 1
15 |9208-0016 Washer 2
16 1/4-20X1FB Flange Bolt 2
17 1/4-20X2 1/4HH Hex Head Bolt 5
18 1/2-13X1 1/4HH Hex Head Bolt 1
19 10-32X3/4SH Socket Head Bolt 2

20 |#10LW Lock Washer 2

21 1/2LW Lock Washer 1

22 1/2-13HN Hex Nut 3

23 1/4-20LN Lock Nut 5

24 |3/4EXT Snap Ring 1

25 |25MM EXT Snap Ring 2
04-09-21 ‘ PG 05-05



o
OI\
N
OI\
N
o

Alquiassy-qng ipg 1aoupnq ZALOOV-S0S



1505-A001V2 Dancer Bar Sub-Assembly

ITEM |PART NUMBER DESCRIPTION QOTY
1 1500-21P3 Bushing 1
2 1500-22P2 Bushing 1
4 1505-0009L Roller Frame 1
5 1505-0009R Roller Frame 1
6 1505-0014 -1 Spacer 2
1 1505-0014V2 Pivot Block 1
8 1505-0018 Tension Adjuster 2
9 1505-0101 Standoff 1
10 1505-0102 Standoff 1
11 1505-0108 Tie Bar 1
14 |9200-0069 Grease Zerk 2
15 |9205-0040 Spring 2
16 |9500-25 Bearing 6
17 |9500-57 Shaft 3
18 |9500-65 Roller 3
19 1/4-20X3/4FB Flange Bolt 4

20 1/4-20X3/4HH Hex Head Bolt 8
21 1/4-20X1 1/2HH Hex Head Bolt 2
22 |5/16-18X1 1/4HH Hex Head Bolt 2
23 1/4LW Lock Washer 8
24 |5/16LW Lock Washer 2
25 1/4-20HN Hex Nut 2
26 1/2EXT Snap Ring 6
27 |3/4EXT Snap Ring 2
062620 |PG 05-07



1506M2IWD2V2 Markem Printer Bracket Assembly

I

29

6

® @ A
—
<
LL]
) )
W
.A!r,/—!
<
™
<
<C
I~ - =7 - |
I N |
idididi
7 |
® | |
= |
i&dida
\ I
fe= |

02-19-21 - == i PG 06-14



1506M2IWD2V2 Markem Printer Bracket Assembly

DETAIL B

02-19-21 i PG 06-15



1506M2IWD2V2 Markem Printer Bracket Assembly

@g%

* Denotes a sub-assembly, consisting of multiple components.

02-19-21 i PG 06-16



1506M2IWD2V2 Markem Printer Bracket Assembly

ITEM PART NUMBER DESCRIPTION OTY
1 9506-0100 Printhead Washdown Enclosure 1
2 1506-0077 Stud Shaft 1
3 1506-0078V2 Gear Shaft 1
4 1506-0110 Bracket 4
5 1506-0111V2 Side Frame, M2IWD 2
6 1606-0127 Bolt, Shoulder 10
7 5300618 Anvil Rubber 1
8 9200-0038 Bearing 2
9 9200-0062 Flat Washer 1
10 9207-0032 Handle 1
11 9500-25 Bearing 10
12 9500-65 Roller 5
13 9506-0001 Gear Rack 2
14 9506-0009 Shaft 5
15 9506-0073 Roller 1
16 9506-0092 -1 Subplate 1
17 9506-0093 Locking Bar 1
18 |9506-0094 -2 Spacer 2
19 9506-0095 Knob 1

20 9506-0101 Shaft 2
21 9506-0102 Shaft 2
22 9506-0107 -1 Back Up Plate 1
23 9506-0107 -2 Spacer 2
24 9506-0108 -1 Printer Mount 2
25 9506-0108 -2 Strap 2
26 1/4-20X3/4FB Flange Bolt 8
27 3/8-16X1FB Flange Bolt 8
28 1/4-20X3/4HH Hex Head Bolt 16
29 1/4-20X1HH Hex Head Bolt 12
30 5/16-18X1HH Hex Head Bolt 1
31 10-32X3/4SH Socket Head Bolt 4
32 10-32X1SH Socket Head Bolt 4
33 5/16-18X1/2SH Socket Head Bolt 1
34 1/4LW Lock Washer 28
35 5/16LW Lock Washer 3
36 1/2EXT Snap Ring 10
37 |3/4EXT Snap Ring 2
021921 |PG 06-17



0¢-9¢-90

81-90 Od|

Alquiassy uonpisibay juld WS90S5 L



1506SM Print Registration Assembly

PG 06-19




1506SM Print Registration Assembly

ITEM PART NUMBER DESCRIPTION QOTY
1 1506-0220 Rail Mount 2
2 1506-0222 Rail 2
3 1506-0226 Roller Shaft 2
4 1506-0230 Side Plate 2
5 1606-0121 Carriage 2
6 1606-0123 Eye Bracket 2
1 1606-0124 Spacer 2
8 1606-0125 Smart Eye Bracket 1
9 9200-0070 Straight Sensor Cable 1
10 |9208-0016 Washer 2
11 9218-0006 Print Registration Base 1
12 |9500-25 Bearing 4
13 |9500-65 Roller 2
14 |9506-0008 Handle 2
15 |9506-0014 Fiber Optic Cable 1
16 9506-0060 Fiber Optic Cable 1
17 9506-0067 Eye Plate 2
18 |9549-0018]JS Spacer 4
19 1/4-20X1HH Hex Head Bolt 8

20 |5/16-18X3/4HH Hex Head Bolt 8
21 10-32X1PPH Phillips Pan Head Screw 2
22 10-32X1/2SH Socket Head Bolt 4
23 10-32X1 1/4SH Socket Head Bolt 4
24 |#10LW Lock Washer 4
25 1/4LW Lock Washer 8
26 5/16LW Lock Washer 8
27 1/2EXT Snap Ring 4
28 |M5X20SH Socket Head Bolt 8
062620 |PG 06-20



PACMAC MODEL 2015

FILM THREADING DIAGRAM
1506M2IWDV2 PRINTER BRACKET ASSEMBLY AND 1506SM FILM REGISTRATION EYE

\_/

—

FORMING COLLAR

FORMING COLLAR
APPROACH ROLLER

PRINTER PHASER ROLLER

11l

i [ = —2 ° o
P 4
4
, 'd
[ 0 ° bl / °
= T ——
® FILM T
REGISTRATION ° e ‘---"‘""L
EYE ( .
DRIVE ROLLER —1 : PRINTHEAD "
P WASH DOWN
NIP ROLLER —/0/0/7 ENCLOSURE
PRINTER —1  ©
BRACKET ASSEMBLY °
le Q ® © ®|o
5 ® © © @ |o

FILM SPLICE
ASSEMBLY

FILM ROLL



61-10-11

10-11 Od|

Alquiassy jjogd lInd LLSL



1511 Pull Belt Assembly

11-01-19 i PG 11-02



1511 Pull Belt Assembly

ITEM PART NUMBER DESCRIPTION QOTY

1 1511S Slide Assembly 1

2 9511B Belt Assembly 1

3 9211-0038 Flat Washer 4

4 1/4-20X1HH Hex Head Bolt 8

5 1/4LW Lock Washer 8
11:01-19 PG 11-03



61-10-11

70-11 Od |

NOTE: The left and right halves of this
assembly are mirrored from each other,
but are built from identical parts.

Alquiassy jlogd 91156




61-10-11

GO-1 1 Od|

NOTE: The left and right halves of this
assembly are mirrored from each other,
but are built from identical parts.

Alquiassy jlogd 91156



9511B Belt Assembly

ITEM |PART NUMBER DESCRIPTION QTY
1 9200-0038 Bearing 8
2 9200-0062 Flat Washer 2
3 9200-0067 Roller Shaft 12
4 9211-0006 Mounting Plate 2
5 9211-0007P Bearing Housing 2
6 9211-0008 Pivot Plate 2
1 9211-0009 Tension Block Housing 2
8 9211-0010 Tension Block 2
9 9211-0011Z Plate 2
10 [9211-0011Z -1 Straight Line Clamp 2
11 |9211-0012 Pivot Shaft 2
12 |9211-0015-1 Idler Pully 2
13 [9211-0016 Drive Pulley 2
14 |9211-0018 Bushing 2
15 |9211-0019 Pull Belt 2
16 |9211-0020ZSS Spring 2
17 |9211-0026 Idler Shaft 2
18 |9511-0013 Shaft 2
19 |9511-0017 Roller 12

20 |1/4-20X2 1/2HH Hex Head Bolt 8
21 |1/4-20X1/2HH Hex Head Bolt 12
22 |1/4-20X3/4HH Hex Head Bolt 12
23 |1/4-20X2HH Hex Head Bolt 8
24 |5/16-18X3/4HH Hex Head Bolt 2
25 |5/16-18X1 1/4HH Hex Head Bolt 2
26 |1/4-20X1/2SH Socket Head Bolt 2
271 |1/4-20X3/4SH Socket Head Bolt (tapered) 2
28 |5/16-18X1 1/2SH Socket Head Bolt 2
29 |1/4FW Flat Washer 12
30 |1/4LW Lock Washer 40
31 |5/16LW Lock Washer 4
32 |1/4-20LN Lock Nut 8
33 |3/4EXT Snap Ring 8
34 |1 3/4INT Snap Ring 8
11:01-19 PG 11-06



15118 Slide Assembly
™~

N

10-18-19 i PG 11-0/7



15118 Slide Assembly

LA N
. . B8

L 09

T v9

AN N S /
\r\\ > 6\v M/ —

10-18-19 i PG 11-08



61-81-0l

60-11 Od|

Alquiassy aplIS SLLSL



@
®
©

Alquiassy aplIS SLLSL

11

Ol-11 Od|




1511S Slide Assembly

ITEM PART NUMBER DESCRIPTION QTY
1 1511-0006 Support Column 2
2 1511-0006 -1 Bushing 4
3 1511-0021 Linear Shaft 2
4 9200-0046 Tubing Connector 2
5 9200-0069 Crease Zerk 4
6 9200-0071 Bearing 4
1 9207-0032 Handle (tapered) 2
8 9211-0003 Linear Shaft Block 4
9 9211-0005 Circular Cam 1
10 |9211-0028 Clamp Washer 2
11 |9211-0032 Clamp Nut 2
12 |9211-0035 Rotary Actuator 1
13 |9211-0037 Flat Spring 4
14 |9211-0037P Flat Spring 4
15 |9211-0038 Flat Washer 4
16 [9211-0074 Key (1/8" X1") 1
17 |9211-0081 Handwheel 1
18 |9503-0058 Bushing 8
19 |9511-0001 Frame Member 1
20 |9511-0002 Linear Shaft Support 2
21 |9511-0004 Side Plate 2
22 |9511-0008 Slide Plate 2
23 |9511-0022 Mayme Lever 2
24 |9511-A001 Slide Assy Tubing Kit 1
25 ]9516-0050 Flow Control 2
26 |1/4-20X1HH Hex Head Bolt 16
27 |1/4-20X1 1/4HH Hex Head Bolt 4
28 |1/4-20X1 3/4HH Hex Head Bolt 4
29 |5/16-18X1 1/4HH Hex Head Bolt 8
30 |5/16-18X2HH Hex Head Bolt 4
31 |3/8-16X1HH Hex Head Bolt 2
32 |3/8-16X1 1/4HH Hex Head Bolt 2
34 |5/16-18X2 1/2SH Socket Head Bolt 2
33 |1/4-20X3/4SHDP Socket Head Dogpoint Bolt 2
35 |1/4LW Lock Washer 24
36 |5/16LW Lock Washer 12
37 |3/8LW Lock Washer 4
38 |1 1/4EXT Snap Ring 4
39 |1 1/4INT Snap Ring 8
101819 (PG T1-11



1511T Transmission Assembly

11-01-19 ‘PG 11-12



1511T Transmission Assembly

11-01-19 ‘PG 11-13



1511T Transmission Assembly

11-01-19 ‘PG 11-14



1511T Transmission Assembly

ITEM |PART NUMBER DESCRIPTION oTY
1 1500-29 Stud 1
2 1511-0033 Stud 2
3 1511-0059 Twin Power Timing Belt 1
4 1511-0061 Timing Belt 1
5 1511-0101 Dual Cog 1
6 1511-0102 Idler Stud 1
7 9200-0038 Bearing 8
8 9200-0043 Tension Idler 1
9 9200-0045 Idler Slide Plate 2
10 |9200-0050SS Bearing 8
11 9200-0069 Crease Zerk 7
12 |9202-0051 Key (6/16" X1") 4
13 |9211-0014 Bearing Housing 4
14 |9211-0025 Shaft 4
15 |9211-0027 Universal Joint 2
16 |9211-0049 Drive Cog 3
17 |9211-0034 Cog 3
18 1/2-13X1 1/4FH Flat Head Bolt 2
19 |5/16-18X1HH Hex Head Bolt 4

20 1/2-13X1HH Hex Head Bolt 2
21 1/4-20X1SH Socket Head Bolt 16
22 |5/16-18X3/4SH Socket Head Bolt 4
23 |B/16FW Flat Washer 4
24 1/4LW Lock Washer 16
25 |5/16LW Lock Washer 4
26 1/2LW Lock Washer 2
271 |3/4EXT Snap Ring 6
28 |1 3/4INT Snap Ring 4
110119 PG 11-15



1512 Tube Slide Assembly

\%‘

02-21-20 i PG 12-01



1512 Tube Slide Assembly

S @ M%/ o
" PN
@ @//

02-21-20

e

@ |PG 12-02



02-21-20

1512 Tube Slide Assembly

<

S}

o
e L0

32

PG 12-03



1512 Tube Slide Assembly

02-21-20 i PG 12-04



1512 Tube Slide Assembly

ITEM |PART NUMBER DESCRIPTION OTY
1 1500-91 Bar -9-8-7 2
2 1512-0013 -9 Extended Lock 2
3 1512-0013L -1 Rail 1
4 1512-0013L -2 Roller Bracket 1
5 1512-0013R -1 Rail 1
6 1512-0013R -2 Roller Bracket 1
7 9200-00583 Bearing 18
8 9200-0090X32 Roller 2
9 9200-0092X33 Shaft 2
10 9208-0016 Washer 4
11 9500-25 Bearing 4
12 9506-0008 Handle 2
13 |9512-0004V4 Mounting Plate 1
14 9512-0013 -1 Cross Shaft 1
15 9512-0013-10 Handle 2
16 9512-0013 -3 Slide Lock 2
17 |9512-0013 -4 Slide Lock Spacer 2
18 9512-0013 -5 Hex Stud 6
19 |9512-0013 -6 Bearing Spacer 10

20 9512-0013 -7 Shoulder Bolt 2
21 9512-0013 -8 Hex Stud 2
22 1/4-20X3/4FB Flange Bolt 12
23 |5/16-18 X3/4FB Flange Bolt 2
24 3/8-16X1FB Flange Bolt 2
25 1/4-20X1 1/4HH Hex Head Bolt 2
26 1/4-20X1 1/2HH Hex Head Bolt 2
27 5/16-18 X1.25HH Hex Head Bolt 4
28 1/2-13X1 1/2HH Hex Head Bolt 10
29 1/4LW Lock Washer 6
30 5/16LW Lock Washer 4
31 1/4-20AN Acorn Nut 2
32 5/16-18AN Acorn Nut 4
33 1/2EXT Snap Ring 14
022120 |PG 12-05



PACMAC, INCORPORATED

MODEL 9500

VERTICAL FORM, FILL

AND SEAL MACHINE

1512PB-14 FORMING TUBE ASSEMBLY

ITEM PART NUMBER DESCRIPTION QTY
2 F5A-14-12X12* FUNNEL 1
3 9512-0003-14 FORMING COLLAR 1
6 9512-0006-14 UPPER SUPPORT PLATE 1
/ 9212-0007-14 SUPPORT SHAFT 4
8 5/16-18X1FH FLAT HEAD 8
10 9512-0010 SILICONE STRIP AR
14 9212-0014 2" TFE TAPE AR
22 9512-0022-14 BAND 1
25 9212-0025-14.5 SKIRT 1
26 Ya-20X¥%HH HEX HEAD BOLT 4
27 5/16-18X1 ¥:HH HEX HEAD BOLT 2
28 5/16LW LOCK WASHER 2
30 YalL W LOCK WASHER 6
31 YaEW FLAT WASHER 4
33 9512-0033-14 FILLER TUBE 1
49 9212-0049 10" TFE TAPE (NOT SHOWN) 2
50 9512-0050 CLAMP 1
51 9512-0051 ALL THREAD 1
52 9512-0052 STOP 1
53 %-13HN HEX NUT 2
54 9224-0009 CLAMP 1
55 Y4-20X1 ¥2HH HEX HEAD BOLT 2
01-15-15 PG. 65

901-1000



PACMAC, INCORPORATED
MODEL 9500
VERTICAL FORM, FILL
AND SEAL MACHINE
1512PB-14 FORMING TUBE ASSEMBLY

ITEM PART NUMBER DESCRIPTION QTY
57 A9512-0034G-2S GUSSET GUIDE ASSEMBLY 0
86 1/4-20X1 1/2HH HEX HEAD BOLT 0
88 1/2EXT SNAP RING 0
89 9200-25 BEARING 0
90 9200-0090 ROLLER 0
91 9200-0091 BAR 0
92 9200-0092 SHAFT 0
*SPECIFY: _ . =SIZE _ X__ =RISE X DIAMETER

01-15-15 PG. 65A
901-1000



e 1912PB FORMING TUBE ASSEMBLY

1

01
90



A9512-0065 Retractable Tube Stop

02-21-20 ‘ PG 12-06




A9512-0065 Retractable Tube Stop

ITEM PART NUMBER DESCRIPTION QOTY
1 9512-0065 Bracket 1
2 9512-0065 -2 Air Cylinder 1
3 9512-0065 -3 Stop 1
4 9200-0062 Flat Washer 1
5 9200-0046 Tubing Connector 2
6 9512-0065 -1 Cylinder Mount 1
1 9207-0032 Handle 1
8 1/2-13X2HH Hex Head Bolt 1
9 5/16LW Lock Washer 1
10 1/2LW Lock Washer 1
11 5/16-18HN Hex Nut 1
12 |7/16-20HN Hex Nut 1
13 |3/4-16HLN Hex Low Nut 1
022120 |PG 12-07




02-19-21

o

1515 Covers Assembly

DETAIL A

57

83

—

58

PG 15-01



l¢-61-¢0

20-Gl Od|

DETAIL C

DETAIL B

62

44

44

A|lquIBssSY SI9A0D GLS 1



02-19-21

DETAIL E

38

O

o

o
©
2
—

1515 Cove

DETAIL D

rs Assembly

®

ml

DETAIL H

59

DETAIL G
8
@

DETAIL F

4
60

é{

78 \
Cog.

83

-

G 15-03



l¢-61-¢0

|
Q)
&
o
N

e

pre

o ®

)

e ®

19

1T —=

20 -1l
9 | ,_ s 0

T2

* The Front Door Sensor Assembly
consists of two separate halves.

DETAIL J

\_——— Aquassy SI9A0D G|SL




1515 Covers Assembly

/

85 74
£

DETAIL K

DETAIL L

02-19-21

PG 15-05



l¢-61-¢0

69
89 —®
31—
DETAIL M ©

A|lquIBssSY SI9A0D GLS 1



1515 Covers Assembly

ITEM PART NUMBER DESCRIPTION OTY
1 1518-A209UL Front Door Sensor Assy 1
2 9515-0009 RH Lexan Door Assembly 1
3 1515-0003 Guard 1
4 1515-0006 Right Door Assembly 1
5 1515-0013SS Lower Guard, Front 1
6 1515-0014SS Lower Guard, Left Side 1
7 1515-0015SS Lower Guard, Right Side 1
8 1515-0019 Lock Stud 2
9 1515-0021 Threaded Bumper 2

10 1515-0054 Left Door Assembly 1
11 1515-0101 Door Frame, Front 2
12 1515-0102SSV2 Door Panel, Left Front 1
13 1515-0104SSV2 Door Panel, Right Front 1
14 1515-0108 Door Frame, Left Side 1
15 1515-0106SSV2 Door Panel, Left Side 1
16 1515-0107 Door Frame, Right Side 1
17 1515-0110 Panel Reinforcement 2
18 1515-0111 Panel Reinforcement 1
19 1515-0112 Bushing 4
20 1515-0113 Shoulder Bolt 4
21 1515-0115 Front Door Handle 2
22 1515-0116 LH Bracket 1
23 1515-0117 RH Bracket 1
24 1515-0119 Door Clasp 2
25 1515-0120 Clevis 2
26 1515-0120A Clevis 2
27 1515-0121 Pivot Shaft 2
28 1515-0122 Bushing 8
29 1515-0123 Lock Shaft Assembly 2
30 1515-0124 Alignment Plate 4
31 1515-0125 Lock Bracket 2
32 1515-0126 Latch 2
33 1515-0127 Lock Block 4
34 1515-0128 Cap 4
35 1515-0129 Shoulder Bolt 2
36 1515-0141 Support Frame, Left Side 1
37 1515-0142 Support Frame, Right Side 1
38 1515-0147 Spacer 2
39 1515-0150 -2 Lower Cover 1
40 1515-0150V2 -1 Upper Cover 1
02-19-21 ‘ PG 15-07



1515 Covers Assembly

ITEM PART NUMBER DESCRIPTION OTY
41 1515-0152 Cam Latch Assembly 10
42 1515-0153 Base 2
43 1515-0154 Rod End 2
44 1515-0160 Silicone Strip 425"
45 1515-0200 Arm 4
46 1515-0201 Bracket 2
47 1515-0202 Bushing 4
48 1515-0203 Handle Assembly 2
49 1515-0204 Handle Mount 2
50 1515-0206 Roller 6
51 1515-0210 1/4-20 X7/16 + 5/16X7/8-Shank Shoulder Bolt 2
52 1515-0211 1/16X1.751.D.X1.8750.D O-Ring 2
53 1518-0158 Cable Holder 4
54 9208-0016 Washer 4
55 92735A340 Clevis Pin w Retaining Rng 4
56 9500-127 Washer 2
57 9515-0032 -FEMALE Hinge 1
58 9515-0033 -MALE Hinge 1
59 9515-0049UL -FEMALE |Hinge 2
60 9515-0049UL -MALE Hinge 2
61 9714K320 Wave Disc Spring 2
62 MI-0016-3 Hinge Bushing 6
63 1515-0207 3/8" Acetal Flat Washer 2
64 3/4-16BRHN Brass Hex Nut 4
65 1515-0208 1/4" Nylon Flat Washer 4
66 1515-0209 1/4" Lubricating Shim Washer 4
67 10-32X1/2BH Button Head Screw 4
68 1/4-20X3/4FB Flange Bolt 18
69 3/8-16X3/4FB Flange Bolt 14
70 |3/8-16X1FB Flange Bolt 12
71 1/4-20X1/2HH Hex Head Bolt 12
72 1/4-20X3/4HH Hex Head Bolt 2
13 1/4-20X1HH Hex Head Bolt 8
74 5/16-18X1HH Hex Head Bolt 4
75 3/8-16X1 1/2HH Hex Head Bolt 4
716 3/8-16X2 3/4HH Hex Head Bolt 8
17 10-24X3/8SH Socket Head Bolt 4
78 10-32X1/2SH Socket Head Bolt 4
79 10-32X3/4SH Socket Head Bolt 4
80 1/4-20X2 1/4SH Socket Head Bolt 6

02-19-21 ‘ PG 15-08




1515 Covers Assembly

ITEM PART NUMBER DESCRIPTION OTY
81 3/8-16X1SH Socket Head Bolt 8
82 5/16FW Flat Washer 2
83 #10LWIT Internal Tooth Lock Washer 12
84 1/4LW Lock Washer 18
85 5/16LW Lock Washer 4
86 3/8LW Lock Washer 18
817 3/8-16HN Hex Nut 6
88 10-32LN Lock Nut 4
89 1/4-20LN Lock Nut 16
90 3/8-16LLN Low Lock Nut 6
91 3/4EXT Snap Ring 8
92 M4X16TRBH Tamper-Resistant Button Head 4

02-19-21 PG 15-09



A1515-0150 Rear Enclosure Sub-Assembly

M
11 21

06-12-20 ‘ PG 15-10



0¢-¢1-90

11-G1 Od|

Alquiassy-qns ainsojoug 103y 0S10-SLSLV



A1515-0150 Rear Enclosure Sub-Assembly

ITEM PART NUMBER DESCRIPTION OTY
1 1500-0205 -9 Grommet 2
2 1500-0205X1 Cord GCrip 2
3 1500-201 Cord Grip 3
4 1500-201 -1 Stainless Steel Locknut 3
5 1500-A002 Cooler Valve Cable Kit 1
6 1515-0150V2 Rear Enclosure 1
1 1515-0151 Bushing 2
8 1515-0155 Plug 2
9 1515-0164 Plug 4
10 1517-0002-2 Canfield connector 1
11 1518-0087 Rear Work Light Cable 0
12 9216-0033 Fitting, Bulkhead 3
13 9216-0035 Fitting, Bulkhead 2
14 |{9216-0039 Bulkhead Fitting 1
15 9500-111 Cord GCrip 1
16 9500-81 Cord Grip 2
17 9516-0032 Cord GCrip 3
18 9516-0090 Loom Clamp 2
19 9516-0092SS Plug 2
20 |9518-0087 2' Work Light 1
21 1/4-20LN Lock Nut 2
22 1/8EXT Snap Ring 2

061220 PG 15-12



9515-0009 RH Lexan Door Assembly

\2

<
\
5

12-01-18 ‘ PG 15-13



9515-0009 RH Lexan Door Assembly

ITEM PART NUMBER DESCRIPTION oTY
1 95W513 Door Pawl 1
2 8605K42 Round Gasket 1
3 9515-0009UL -1 Operator Door 1
4 9515-0032 -MALE Hinge 1
5 9515-0033 -FEMALE |Hinge 1
6 9515-0035 Handle, Door 1
7 10-24X5/8SH Socket Head Bolt 4
8 H#BLWIT Internal Tooth Lock Washer 2
9 M4X20PPH Phillips Pan Head Screw 2

12-01-18

PG 15-14



1516 Air Stack Assembly

10-01-18 i PG 16-01



1516 Air Stack Assembly

10-01-18 % % iuhw 16-02



1516 Air Stack Assembly

ITEM PART NUMBER DESCRIPTION QTY

1 1516 Cooler Air Valve Assembly 1

2 1516-A001 Air Valve Assembly 1

3 Al1500 Air Supply Assembly 1

4 9208-0016 Washer 4

5 9216-0007 Pressure Switch Assembly 1

6 9516-0090 Loom Clamp 1

1 1/4-20X3 1/4HH Hex Head Bolt 4

8 1/4LW Lock Washer 4

9 5/16-18HN Hex Nut 4
1001-18 [PG 1603



81-10-0lL

7091 Od |

Alquiassy Alddng iy 00S LV



A1500 Air Supply Assembly

ITEM PART NUMBER DESCRIPTION QTY
1 1516-0102 Spacer 1
2 1516-0120 3/4 x 2.5 Nipple 1
3 1516-0121 3/4 x 5.5 Nipple 1
4 1516-0122 3/4" Tee 1
5 1516-0123 3/4" Coupling 1
6 1516-0124 3/4 x 1/2 Reducer Coupling 1
7 1517-0039 -13 13" Hose Assembly 1
8 1517-0039 -16 16" Hose Assembly 3
9 9516-0020SS Street Elbow 2
10 [9516-0062 Connector, Tubing 1
11 |9517-0006 MAC Valve 1
12 |9517-0036 -1 Relief Plug Assembly 1
13 |9517-0037 3/4" Nipple 1
14 |9517-0038SS 3/4" Union 1
15 |1/4-20X2SH Socket Head Bolt 2
16 |1/4LW Lock Washer 2
10:01-18 PG 16-05



1516 Cooler Air Valve Assembl




1516 Cooler Air Valve Assembly

ITEM |PART NUMBER DESCRIPTION QTY
1 9200-0058 Tubing Connector 2
2 9200-0060BPU 1/2" Blue PU Air Tubing '
3 9216-0011 3/4" Pipe Plug 1
4 9216-0034 1/2" Union Tee 1
5 9516-0030NM Valve Body 3
6 9516-0031RX -3 Three Station Manifold 1
1 9516-0035 1/2" Union "Y" 1
8 9516-0061 Tubing Connector 1
10-01-18

PG 1607



A1516-0039M Manifold Assembly

36\5%@

:@

10-01-18 ‘ PG 16-08



A1516-0039M Manifold Assembly

ITEM |PART NUMBER DESCRIPTION QTY
1 1516-0039M Bulkhead Manifold 1
2 9200-0034 Tubing Connector 4
3 9200-0060BPU 1/2" Blue PU Air Tubing (2.500" Length) 4
4 9200-0077 Tubing Connector 2
5 9216-0033 Bulkhead Fitting 4
6 9216-0036 Tubing Connector 4
7 9516-0039 1/2" Bulkhead Female 6
8 9516-0051 Female Quick Disconnect 6

10-01-18 ‘ PG 16-09



1516-A001 Air Valve Assembly

10-01-18 i PG 16-10



1516-A001 Air Valve Assembly

ITEM |PART NUMBER DESCRIPTION QTY
1 1516-0101 Spacer 2
2 9200-0039BPU 1/4" Blue PU Air Tubing 2
3 9200-0085SS 1/4" Pipe Plug 16
4 9202-0027 Tubing Connector 1
5 9216-0016 Tubing Connector 6
6 9216-0047SS 3/8" Pipe Plug 2
1 9500-77NM Valve Body - Numatics 3
8 9500-82RX -6 Six Station Manifold 1
9 9500-85 Stainless Blanking Station 3
10 |9502-0004 Tubing Connector 1
11 |9517-0011 Exhaust Muffler 2
12 |9547-0029 Tubing Connector 1
13 |9553-0023 Y Connector 1
14 19591-0023 Tubing Connector 1
15 |10-32X2SH Socket Head Bolt 4
16 |#10FW Flat Washer 4
17 |#10LW Lock Washer 4
10:01-18 PG 16-11



1517 Air Contirol Assembly

05-22-20 i PG 1/-01



1517 Air Control Assembly

ITEM [PART NUMBER DESCRIPTION QTY
1 1517-0029 Filter Regulator Combo 1
2 1517-0030 Diverter Block 1
3 1517-0031 Lubricator 1
4 9502-0095 Connector, Tubing 1
5 9516-0020SS Street Elbow 1
6 9517-0013 Gauge 1
1 9517-0026SSRV Ball Valve 1
8 9517-0027 Nipple, Hex 4
9 9517-0028N Water Separator 1
10 |5/16-18X1HH Hex Head Bolt 2
11 5/16LW Lock Washer 2
05220 |PG 17-02



1518 Elecirical Cabinet Assembly

PG 18-01

08-24-20



66

08-24-20

1518 Elecirical Cabinet Assembly

48

73

PG 18-02



1518 Elecirical Cabinet Assembly

08-24-20 ‘ PG 18-03



1518 Elecirical Cabinet Assembly

133

08-24-20 ‘ PG 18-04



1518 Elecirical Cabinet Assembly

08-24-20 ‘ PG 18-05



0¢-¥Z-80

90-81l Od|

146

VA
[N
\X

52 @

123

Alquiassy jauiqp) [POUO3I3 81§



1518 Electrical Cabinet Assembly

99

08-24-20 i PG 18-07



1518 Elecirical Cabinet Assembly

83

PG 18-08

08-24-20



1518 Elecirical Cabinet Assembly

105

08-24-20 ‘ PG 18-09



0¢-¥Z-80

01-81 Od|

100

Alquiassy jauiqp) [POUO3I3 81§



1518 Elecirical Cabinet Assembly

PG 18-11

08-24-20



1518 Elecirical Cabinet Assembly

124
82

DETAIL A

134/}
139 / °

142

103

08-24-20 PG 18-12



1518 Elecirical Cabinet Assembly

32 31 30

ZIPPER HEATER | HORIZ. HEATER || VERTICAL HEATER
LEFT  RIGHT | LEFT  RIGHT | LEFT RIGHT

[ol_[_[o [ fol [ [l
O OO0 O|O 0|0 0|0 0|0 O|0 O

[FILM DRIVE JAW DRIVE

CONTACTOR CONTACTOR
-1 -2 -1 -2

23 —

O 0|0 O|O 0|0 0|0 O|0 0|0 O
o0 0000

08-24-20 ‘ PG 18-13



1518 Elecirical Cabinet Assembly

43

DETAIL A

DETAIL B

33

PG 18-14

08-24-20



1518 Electrical Cabinet Assembly

S,

‘l_ ‘l.

08-24-20

PG 18-15



1518 Elecirical Cabinet Assembly

35 ——— =

08-24-20 ‘ PG 18-16



1518 Elecirical Cabinet Assembly

ITEM | PART NUMBER DESCRIPTION QTY
1 A1518-0019 Reset/Start Button Assembly 0
2 A1518-0105 Film Position Switch Assembly 0
3 A1518-0107 E-Stop Button Assembly 0
4 A1521-0201 Film Splice Switch Assembly 0
5 DIN Rail HD, 4.5" 1
6 1500-0202 Cord Grip 1
7 1500-0205 -9 Grommet 2
8 1500-0205X1 Cord Grip 2
9 1502-0118H -L Horizontal Heater Cable 1
10 1502-0118H -R Horizontal Heater Cable 1
11 1503-0077V Vert. Heater Cable 1
12 1505-0003 -1 Linear Actuator Series Resistor 1
13 1516-0006 Air Terminal Control Cable 1
14 1518-0005MI -1 Electrical Cabinet Base 1
15 1518-0005MI -1-2 Center Post 1
16 1518-0011 Selective Power Module 1
17 1518-0012 1/0 Board 2
18 1518-0012 -1 5 Amp Mini Auto Fuse 55
19 1518-0012 -2 2 Pole Connector (Black) 48
20 1518-0012 -3 2 Pole Connector (Green) 2
21 1518-0012 -I Legend Plate, Input Board 1
22 1518-0012 -O Legend Plate, Output Board 1
23 1518-0014 Solid State Relay 7
24 1518-0015 Terminal Block, Yellow 10
25 1518-0016 Terminal Block, Black 18
26 1518-0017 Terminal Block, Tan 8
27 1518-0018 Terminal Block, GN/Y 12
28 1518-0019 Reset Button 1
29 1518-0019 -1 LED Module 2
30 1518-0024 -1 Vertical Heater Legend Plate 1
31 1518-0024 -2 Horizontal Heater Legend Plate 1
32 1518-0024 -3 Zipper Heater Legend Plate 1
33 1518-0025 240VAC Legend Plate 1
34 1518-0026 24VDC Legend Plate 1
35 1518-0030 -1 Subpanel 1
36 1518-0049 Contactor Legend Plate 1
37 1518-0050 Terminal Block Legend Plate 1
38 1518-0063 Terminal Block, Blue 12
39 1518-0070 Emergency Stop Legend Plate 1
40 1518-0071 ResetStart Legend Plate 1

082420 PG 18-17



1518 Elecirical Cabinet Assembly

ITEM | PART NUMBER DESCRIPTION OTY
4] 1518-0086 Jaw/Cabinet Work Light Cable 2
42 1518-0087 Rear Work Light Cable 1
43 1518-0097 Terminal Block, End Section 8
44 1518-0100 External Disconnect Box 1
45 1518-0103 Legend Plate 1
46 1518-0108 Selector Switch 1
47 1518-0105 -1 Holder 4
48 1518-0106 N. O. Contact Block 8
49 1518-0107 22mm Push Button 1
50 1518-0108 Contact Block 1
51 1518-0109 22mm Adapter 1
52 1518-0113 Spacer 4
53 1518-0114 Plastic Fitting 1
54 1518-0115 Locknut 2
55 1518-0125 Safety PLC 1
56 1518-0154 Strongback (Front) 1
57 1518-0155 Strongback (Rear) 1
58 1518-0202 8 Pin M 12 Ethernet Cable 3
59 1518-0203 Ethernet Switch Power Cable 1
60 1518-0204 1M Ethernet Cable 1
61 1518-0206 9 Port Switch 1
62 1518-A006 Din Rail Kit 1
63 1518-A007 Terminal Block Jumper Kit 1
64 1518-A008 2X3 Panduit DuctCover Kit 1
65 1518-A009 Panduit Duct/Cover Kit 1
66 1518-A209 Front Door Sensor Assy 1
67 1518-A220 Low Air Sensor Cable 1
68 1518-A221 -1 Jaw Valve Control Cable 1
69 1518-A222 Low Film Sensor Cable 1
70 1518-A223 Nip Roller Sensor Cable 1
71 1518-A224 Eye Sensor Cable 1
12 1521-0201 Switch 1
73 1521-0201 -3 LED Module 2
74 1521-100-4 Legend Plate 1
15 1521-16 Din Rail Base 1
16 1521-A003 Film Splice Heater Cable 1
17 2018-0027 Relay 2
78 2018-0028 Relay Socket 2
79 9200-0080 DPST Switch w/screw terminal 6
80 9200-0082-C 220V Breaker (10 Amp) 4

082420 PG 18-18



1518 Elecirical Cabinet Assembly

ITEM | PART NUMBER DESCRIPTION QTY
81 9200-0082-D 220V Breaker (10 Amp) 4
82 9208-0016 Washer 4
83 9216-0048SS SS Cord Grip 1
84 9218-0004P Power Supply 2
85 9218-0011 24V Breaker (4 Amp) 1
86 9218-0015FH Fuse Holder 3
87 9218-0017 -1 LED Module 2
88 9218-0022 Input Module 20
89 9218-0023 Output Module 24
90 9218-0028 -1 Jumper 2
91 9218-0034 Motor Cable 2
92 9218-0035 WQ Encoder Cable 2
93 9218-0048 Stand Off 3
94 9218-0064 220V Breaker (15 Amp) 3
95 9218-0065 220V Breaker (5 Amp) 1
96 9500-111 Cord Grip 2
97 9500-76A Temperature Controller 5
98 9500-76A -1 Housing 2
99 9516-0032 Cord Grip 13
100 |9516-0090 Loom Clamp 2
101 |9516-0092SS Plug 1
102 |9518-0001D -20 U.S. Power Supply 1
103 |9518-0002 Servo Controller Assembly 2
104 |9518-0003UL Computer 1
105 [9518-0013UL I/0 Cable Assy 2
106 |9518-0033UL Temp Control Panel 1
107 |9518-0072 -2 Green Plug 0
108 |9518-0079UL Computer Power Cable 1
109 |9518-0087 2' Work Light 1
110 [9518-0090 Disconnect 1
111 |9518-0091 Main Breaker (50 Amp) 1
112 |9518-0091 -2 Breaker Spacer 2
113 |9518-0109 Hole Plug 2
114 |9518-0115 Grounding Lug 3
115 |9518-0116 Nylon Tie Mount 2
116 |9518-0117 Label, Ground Symbol 1
117 |9518-0126 MCR Safety Relay 1
118 [9518-0127 Motor Contactor 4
119 |9518-0128 Surge Suppressor 5
120 |9518-A206 -18 220 VAC Jumper Bar 2

082420 [PG 18-19



1518 Elecirical Cabinet Assembly

ITEM | PART NUMBER DESCRIPTION OTY
121 |9518-A206 -3 Busbar Infeed 4
122 |9541-0100 Gas Flush Filter Assy 0
123 |RSSS-311-LR Cord Crip, SS 1
124 |1/4-20X1 1/2HH Hex Head Bolt 4
125 |5/16-18X1 1/4HH Hex Head Bolt 4
126 |3/8-16X1HH Hex Head Bolt 2
127 |3/8-16X1 1/2HH Hex Head Bolt 4
128 |10-32X3/8PPH Phillips Pan Head Screw 83
129 |6-32X1 1/4PPH Phillips Pan Head Screw 8
130 |8-32X3/8PPH Phillips Pan Head Screw 2
131 10-32SS Set Screw 3
132 |10-32X3/8SH Socket Head Bolt 2
133 10-32X1SH Socket Head Bolt 2
134 1/4FW Flat Washer 4
135 |5/16FW Flat Washer 8
136 |#6LWIT Internal Tooth Lock Washer 8
137 |(#10LWIT Internal Tooth Lock Washer 3
138 [#8LW Lock Washer 2
139 1/4LW Lock Washer 8
140 |5/16LW Lock Washer 10
141 |3/8LW Lock Washer 6
142 |1/4-20HN Hex Nut 4
143 |5/16-18HN Hex Nut 6
144 10-32LN Lock Nut 4
145 |1/4-20LN Lock Nut 16
146 |5/16-18LN Lock Nut 4
147 |M6HN Hex Nut 3

082420 |PG 18-20



1519L Low Film Assembly

A
e 1

:@ l

AL

: P
DETAIL A ' :

3 L__§@® J|
B
DETAIL B
}&
@
5 /ﬁ
6
S 7

10-01-18 ‘ PG 19-01



1519L Low Film Assembly

ITEM PART NUMBER DESCRIPTION oTY
1 1505-0100 Low Film Sensor 1
2 1505-0103 -2 Sensor Mount 1
3 1505-0106 Backup Plate 1
4 4-40X1 1/8PPH Phillips Pan Head Screw 2
5 10-32X3/4SH Socket Head Bolt 4
6 #10LW Lock Washer 4
7 4-40HN Hex Nut 2

10-01-18

PG 19-02



PACMAC, INCORPORATED FAYETTEVILLE, ARKANSAS

Low Film Sensor Programming Procedure

1505-0100 Low Film Sensor [Keyence LR-ZH490CB Laser Sensor]

1) Initial Setting (Set to NPN):
a) When powered up, PnP will be flashing on the display.
b) Press “UP” for < 1 second. Display will flash nPn.
c) Press and hold “SET” for > 3s. 000

2) Change Output to Dark On:
a) Press and hold “UP” for > 3s. Release. Lon
b) Press “DOWN” for < 1s. Release. Display will flash Don then 000.

3) Set Sensitivity (to detect when film is not present):
a) Confirm sensor is mounted properly and that the laser is looking across
the machine at the brake hub or backup plate with nothing in its path.
b) Press and hold “SET” for > 3s. Release. Display will flash set then 000.

Wiring Guide:
1) Brown = +24 (Yellow Terminal Block)
2) Blue = 24COM (Black Terminal Block)
3) White =1-18 (Input Board)
4) Black = Not Used
5) Jump +24VDC to I-17 on Input Board

To Reset Sensor to Factory Defaults (Initialization):
1) Press and hold “DOWN?”, then press “UP” 5 times. Release both. rSt
2) Press “UP” for < 1s. Release. NO
3) Press “UP” for < 1s again. Release. YES
4) Press “DOWN” for < 1s. Release. Display will flash --- then pnp.

Initial Release: November 2016 Revision: N/C Page 1 of 1



9520 Bag Deflator Assembly

The 9520 Bag Deflator
Assembly consists of two
identical sub-assemblies.

11-22-19 ‘ PG 20-01



9520 Bag Deflator Assembly

ITEM PART NUMBER DESCRIPTION OTY
1 9220-0001 Angle 2
2 9220-0002 Clamp 2
3 9220-0003 Belt 2
4 10-32X3/4HH Hex Head Bolt 8
5 5/16-18X1/2SH Socket Head Bolt 4
6 #10FENDER WASHER |Fender Washer 8
7 5/16FW Flat Washer 4
8 #10LW Lock Washer 8
9 5/16LW Lock Washer 4
10 10-32LN Lock Nut 8
12219 |PG 20-02



1521V2 Film Splice Assembly

39

/,@

35
33

34

12-18-20 i PG 21-01



1521V2 Film Splice Assembly

DETAIL A

@@/2

«— & @ N

s

12-18-20 i PG 21-02



1521V2 Film Splice Assembly

12-18-20 o i PG 21-03



1521V2 Film Splice Assembly

Va

A
g

] N
oy
\ )

41

w/N
/3
ax/ 2

4]

g
A%

®

d

12-18-20 i PG 21-04



1521V2 Film Splice Assembly

20

Ge— 38

12-18-20

PG 21-05



1521V2 Film Splice Assembly

o
3
R
0
\. ,,/..o
v
v

44
56
55

12-18-20 i PG 21-06



1521V2 Film Splice Assembly

12-18-20

PG 21-07



1521V2 Film Splice Assembly

12-18-20 i PG 21-08



1521V2 Film Splice Assembly

ITEM PART NUMBER DESCRIPTION QOTY
1 A1521-0001EC Heater Bar Assembly 0
2 1521-0001 Heater Bar 1
3 1521-0001-1 Heater Bar Cap 1
4 1521-0003 Mounting Bar 1
5 1521-0004 Wire Channel 1
6 1521-0006 Bushing 2
7 1521-0007 Bushing 1
8 1521-0038 Sealing Air Valve 2
9 1521-0102 Splice Table 1
10 1521-0103 Insulating Plate 1
11 1521-0104 Splicer Side Frame 2
12 1521-0105 Film Holding Bar 2
13 1521-0105 -1 Silicone Strip 96"
14 1521-0106 Backup Bar 1
15 1521-0107 Hinge 4
16 1521-0108 Pivot Arm 2
17 1521-0109 Locking Lever 2
18 1521-0110 Clevis 2
19 1521-0111 Locking Pin 2
20 1521-0112 Spacer 4
21 1521-0115 Valve Mount 2
22 1521-0121 Spring 3
23 1521-0122 Spring 2
24 1521-0123 Air Cylinder 2
25 1521-0124 Knob 2
26 1521-0125 Shoulder Bolt 6
21 1521-0126 Muffler 4
28 9200-0046 Tubing Connector 6
29 9200-0069 Grease Zerk 3
30 9212-0048 Cushion Clamp 4
31 9221-0011 Probe 1
32 9221-0027 Shoulder Bolt 3
33 9500-25 Bearing 2
34 9500-57 Shaft 1
35 9500-65 Roller 1
36 9500-93 Tubing Connector 4
37 9503-0014X30 Heat Rod 1
38 10-32X1/2BH Button Head Screw 6
39 1/4-20X3/4FB Flange Bolt 2
40 10-32X1/2FH Flat Head Bolt 5
12-18-20 ‘ PG 21-09



1521V2 Film Splice Assembly

ITEM PART NUMBER DESCRIPTION OTY
41 1/4-20X1HH Hex Head Bolt 10
42 5/16-18X1HH Hex Head Bolt 8
43 3/8-24X1HH Hex Head Bolt 2
44 10-32X3PFH Phillips Flat Head Screw 6
45 10-32X3/4PPH Phillips Pan Head Screw 1
46 10-32X3/8SH Socket Head Bolt 6
47 10-32X1/2SH Socket Head Bolt 4
48 10-32X3/4SH Socket Head Bolt 8
49 10-32X1SH Socket Head Bolt 4
50 10-32X1 1/4SH Socket Head Bolt 12
51 #10FW Flat Washer 4
52 #10LW Lock Washer 29
53 1/4LW Lock Washer 10
54 5/16LW Lock Washer 8
55 3/8LW Lock Washer 2
56 10-32LN Lock Nut 22
57 1/2EXT Snap Ring 2
58 |5/8 EXT Snap Ring 3
99 9202-0074 -4 Male Receptacle 0

121820 PG 21-09



1589SS Bag Slide Assembly

02-19-21 i PG 89-03



1589SS Bag Slide Assembly

ITEM PART NUMBER DESCRIPTION OTY
1 1589-0001SS Mounting Bracket 1
2 1589-0003 Shaft 1
3 9589-0004SS Bag Slide 1
4 9589-0007 Clamp Arm 2
5 9589-0010 Pivot Shaft 1
6 3/8-16X1 3/4HH Hex Head Bolt 1
8 1/2-13X1 1/4HH Hex Head Bolt 3
9 1/2-13X3/4SH Socket Head Bolt 2
10 1/2FW Flat Washer 2
11 3/8LW Lock Washer 1
12 1/2LW Lock Washer 6
13 1/2-13HN Hex Nut 1
14 1/2-13X1 1/2HH Hex Head Bolt 4
021521 |PG 89-04



PACMAC, INCORPORATED
MODEL 9500
VERTICAL FORM, FILL
AND SEAL MACHINE
9590BTM CONVEYOR CONTROL ASSEMBLY (OPTIONAL)

ITEM PART NUMBER DESCRIPTION QTY
1 9590-0001SS ENCLOSURE 1
2 9590-0002SS SUBPANEL 1
3 9590-0003 MOTOR OVERLOAD 1
4 9590-0004 MOTOR CONTACTOR 1
) 9590-0005 CIRCUIT BREAKER 1
8 9590-0008BTM EMITTER 1
9 9590-0009BTM RECEIVER 1
10 9590-0010 CONTROL RELAY 1
11 9590-0011 RELAY SOCKET 1
12 9590-0012 AIR VALVE 1
13 9590-0013 LIMIT SWITCH 2
14 9590-0014 TERMINAL BLOCK 1
15 9590-0015 SENSOR BAR 2
16 9590-0016 EYE BRACKET 2
18 9590-0018 DIN RAIL, 12" 1
19 9590-0019 E-STOP SWITCH 1
20 9590-0020 ROTARY SWITCH 2
21 9590-0021 PUSH BUTTON SWITCH 1
22 9590-0022 STANDOFF 2
23 9590-0023 LIMIT SWITCH BRACKET 2
24 9590-0024 PLC 1
26 9200-0039 Y" AIR TUBING 2
27 9200-0046 TUBING CONNECTOR 4
01-15-14 PG. 255

901-1000



PACMAC, INCORPORATED
MODEL 9500
VERTICAL FORM, FILL
AND SEAL MACHINE

9590BTM CONVEYOR CONTROL ASSEMBLY (OPTIONAL)

ITEM PART NUMBER DESCRIPTION QTY
28 9200-0070 CABLE 2
29 9200-0096 3/8” AIR TUBING 1
30 9216-0033 BULKHEAD FITTING 4
31 9216-0035 3/8” BULKHEAD FITTING 1
32 9216-0048 CORD GRIP 1
33 9218-0017 RELAY 1
34 9218-0028 RELAY SOCKET 1
35 9218-0062 220V BREAKER (2 AMP) 1
37 9232-0011 TRANSFORMER 1
38 9500-59 CORD GRIP 1
39 9500-81 CORD GRIP 4
40 9502-0062 TUBING CONNECTOR 1
45 3/8-16X1HH HEX HEAD BOLT 2
46 3/8LW LOCK WASHER 2
47 3/8FEW FLAT WASHER 2
48 Y4-20X1HH HEX HEAD BOLT 1
49 1/4LW LOCK WASHER 1
50 10-32X1 1/2SH PHILLIPS PAN HEAD SCREW 4
51 10-32X1/2PPH PHILLIPS PAN HEAD SCREW 6
52 #10LW LOCK WASHER 8
53 #10FW FLAT WASHER 12
54 6-32X1SH SOCKET HEAD BOLT 2
55 6-32X1/2PPH PHILLIPS PAN HEAD SCREW 2
56 #ELW LOCK WASHER 4
57 10-32LN LOCK NUT 4
05-15-13 PG. 256

901-1000



PG 257

(OPTIONAL)

ELECTRICAL CABINET

3006 9590BTM CONVEYOR CONTROL ASSEMBLY

THESE ITEMS ARE LOCATED INSIDE THE PACMAC

1

05
90




HiTe
MIELD Wi BK HEAT SHRINK

ODUCT ARRNAL RELAY (BAGGS

"/ GHIY WIRE Wi 6K HEAT SHRINK

[ -soranoncevenmr
[ - sranonceverir

[ -zwrovisieniur

T

HOOOCOOOR
HOO0C000N

e ruise)

m i

1
[}
1
1
0 |
1
1
1
1

~1518.0011 SETTINGS *

netov e

REVISIONS

- CB.17 BREAKER DETAIL *

B

REV. DESCRIPTION DATE | BY
NC1 REVISED WIRING; ADD WIRE COLORS 5.20.17 | CH
A | M3 TEMPERATURE CONTROL; MISC CHANGES | 4.25.18 | CH
A1 CHANGE E-STOP BUTTON 12219 | CH
A2 |[MOVED E-STOP BUTTON +24V WIRE TO INPUT I1;{ 5520 | cH

CHANGE LABEL TO IN/24

(MARKEM MODEL 557

ADD MAREL SCALE WIRING; E-STOP WAS 1518-0008;

1.4.21 CH

ADD ZIPPER DETECT SENSOR

FAE PRINTER ACCESSORY
2
bovich 5o

P

1518-0201
ETHERNET SWITCH

99696

15180125
SAFETY PLC

299

10
1
i

= T
| | sacmson e (82 _2acom g A 182)_2acoM 1
g ——wio o !
== | | B
H PETESy NI p H
1 | ——soou—— | isiavm reseraurron |
L i ——oton— Q | e
P - z ol BAE o
5| 24604 (2l gofhl) 03
g ez gt 8| ——mo o 1 i
S
ang]
| swsows |
1 1
1 1

9 0

209 9 olo olo o

5t

Toomz

[

| LELRLELEDRTRTE]

[ — ;
T e TV O e PO

REAR ENCLOSURE

95100001020

20Ktz 240 WATT

Sevecion_[seRvo runcioN] WOTOR WODEL | _ROTATION __| Wa EQUVALENT
B T Semron oo | _wwewm | |
7 0 oo Crocmse oo ||
o e D Soromex | cioowse | swesmornx

111 LADDER LOGIC FOR 1518-0125 PLC PROGRA!

1

1518-0090
EXTERNAL DISCONNECT.
FiELD ViRING

=l

i8ai0r

240 VAC
SNGLE PHASE
asino090
PG o

15180010
~—REsEIIARTEUTION

—— |

DATE: 1/4/12021

DWG BY: WMI

CHECKED: WMI

APPROVED: WMI

INIT: REV:
B

N.T.S.

SCALE:

PART NUMBER:

1518_WIRE_DIAGRAM

CABLE ENTRY (RIGHT)

)

© _ © LaBLE ENTRY (BACK

T515:0280
S200-0070

TSz OTE L

T502.0116HR

1516.0006

TocARmEr [svo0z0

To0-0077v.

1
1
| 1o canmer e—{ mooonizcn
1
1 1
1
| — { e
1
1 T 1
! Tocaswer ¢ oo Lowru |
| T 1
1 o cABINET 52000070 (e roer| |
1 s |
I | TO CABINET 192000070 b eve sense | |
1 1
ssozauny 1 g
UAERECEPTACLE  od 1o canmer ¢ oo e [G
Q

P

Tocnmere{F
Tocnmmere=y

ULTRASONIC
Tocasmer—{ssmsanoz|  UTRASONC -

VERTICAL SEAL ASSEMBLY.



AutoCAD SHX Text
A

AutoCAD SHX Text
B

AutoCAD SHX Text
SAFE-SO1a

AutoCAD SHX Text
SAFE-SO1b

AutoCAD SHX Text
+24V

AutoCAD SHX Text
0V

AutoCAD SHX Text
001

AutoCAD SHX Text
A

AutoCAD SHX Text
SAFE-SO2a

AutoCAD SHX Text
003

AutoCAD SHX Text
002

AutoCAD SHX Text
004

AutoCAD SHX Text
FRONT_DOOR

AutoCAD SHX Text
E-STOP

AutoCAD SHX Text
SAFE-SO1a

AutoCAD SHX Text
SAFE-IN17

AutoCAD SHX Text
SAFE-SO1b

AutoCAD SHX Text
SAFE-IN16

AutoCAD SHX Text
SAFE-SO2a

AutoCAD SHX Text
*TIME DELAY*

AutoCAD SHX Text
Toff = 1s

AutoCAD SHX Text
B

AutoCAD SHX Text
SAFE-SO2b

AutoCAD SHX Text
MCR_ENABLE

AutoCAD SHX Text
E-STOP

AutoCAD SHX Text
FRONT_DOOR

AutoCAD SHX Text
SAFE-IN15

AutoCAD SHX Text
MCR

AutoCAD SHX Text
JAW DRIVE

AutoCAD SHX Text
FILM DRIVE

AutoCAD SHX Text
PACMAC


1900 Electrical
schematic Book

(V2021)



1500 WIRE DIAGRAMS

TABLE OF CONTENTS

REV V2021 03.03.2021
C. HATCHER

PG. | TITLE DESCRIPTION SECTION
001 LEGEND SYMBOLS AND ABBRREVIATIONS GUIDE
002 | SERVO DRIVE SWITCH SELECTIONS W2/Z SWITCH SELECTIONS GUIDE
003 | CABLE ENTRY GUIDE EXTERNAL CABLE LAYOUT GUIDE
004 | 1500 BLOCK DIAGRAM MACHINE BLOCK DIAGRAM BLOCK DIAGRAMS
005 | TEMP. CTRL. BLOCK DIAGRAM OVERVIEW OF TEMP. CTRL. SCHEME BLOCK DIAGRAMS
006 | PRINTER BLOCK DIAGRAM PRINTER BLOCK DIAGRAM BLOCK DIAGRAMS
007 | ULTRASONIC BLOCK DIAGRAM ULTRASONIC BLOCK DIAGRAM BLOCK DIAGRAMS
008 | SERVO DRIVE BLOCK DIAGRAM SERVO DRIVE BLOCK DIAGRAM BLOCK DIAGRAMS
009 | BUTTON BLOCK DIAGRAM E-STOP, RESET, FILM POSITION BLOCK DIAGRAMS
010 | MAINS AC MAINS DISCONNECT AC SUPPLY
011 MAIN BREAKER AC MAIN BREAKER AC SUPPLY
012 | AC BREAKERS (16-13) BREAKERS 16-13 AC SUPPLY
013 | AC BREAKERS (12-9) BREAKERS 12-9 AC SUPPLY
014 | AC BREAKERS (8-5) BREAKERS 8-5 AC SUPPLY
015 | AC BREAKERS (4-1) BREAKERS 4-1 AC SUPPLY
016 | MULTIZONE TEMPERATURE CONTROL MULTIZONE TEMPERATURE CONTROL | TEMP. CONTROL
017 | STANDARD TEMPERATURE CONTROL STANDARD TEMPERATURE CONTROL | TEMP. CONTROL
018 | DC BREAKER COMPUTER BREAKER DC SUPPLY
019 | SELECTIVE POWER MODULE CONTROL POWER PROTECTION DC SUPPLY
020 | DC SUPPLY (CONTROL) POWER SUPPLY FOR CONTROL DC SUPPLY
021 DC SUPPLY (COMPUTER) POWER SUPPLY FOR HMI AND LIGHTS | DC SUPPLY
022 | WORK LIGHTS WORK LIGHT WIRING LIGHTS
023 | FILM DRIVE CONTACTORS CONTACTOR WIRING SAFETY SYSTEM
024 | JAW DRIVE CONTACTORS CONTACTOR WIRING SAFETY SYSTEM
025 | TRANSVERSE DRIVE CONTACTORS CONTACTOR WIRING SAFETY SYSTEM
026 | RATIO DRIVE CONTACTORS CONTACTOR WIRING SAFETY SYSTEM
027 | SAFETY PLC SAFETY PLC WIRING SAFETY SYSTEM
028 | SAFETY PLC LADDER DIAGRAM LADDER LOGIC FOR PLC SAFETY SYSTEM
029 | 10W300 HMI CONTROL HMI CONTROL WIRING MACH. CONTROL
030 | HMI CONTROL DETAILS CONNECTOR DETAILS MACH. CONTROL
031 MCR RELAY MCR RELAY WIRING MACH. CONTROL
032 | CONTROL TERMINAL BLOCKS 24/24COM TERMINAL BLOCK WIRING MACH. CONTROL
033 | INPUT BOARD INPUT BOARD WIRING MACH. CONTROL
034 | OUTPUT BOARD OUTPUT BOARD WIRING MACH. CONTROL
035 | NETWORK SWITCH MACHINE NETWORK WIRING MACH. CONTROL
036 | VERTICAL SEAL JUNCTION BOX JUNCTION BOX WIRING HEAT ZONES
037 | VERT./ZIPPER HEATER ASSY VERTICAL/ZIPPER HEAT ROD WIRING HEAT ZONES
038 | HORIZONTAL HEATER ASSY HORIZONTAL HEAT ROD WIRING HEAT ZONES
039 | FILM SPLICE JUNCTION BOX JUNCTION BOX WIRING HEAT ZONES
040 | FILM SPLICE HEATER ASSY FILM SPICE HEAT ROD WIRING HEAT ZONES
041 | TD HEATER ASSY TD HEAT ROD WIRING HEAT ZONES
042 | FILM SERVO DRIVE FILM SERVO WIRING SERVO CONTROL
043 | JAW SERVO DRIVE JAW SERVO WIRING SERVO CONTROL
044 | TRANSVERSE SERVO DRIVE TRANSVERSE SERVO WIRING SERVO CONTROL
045 | RATIO SERVO DRIVE RATIO SERVO WIRING SERVO CONTROL

046

9518-0001D-20 U.S. POWER SUPPLY

ULTRASONIC WIRING

ULTRASONICS




047

9518-0001D-20V2 U.S. POWER SUPPLY

ULTRASONIC WIRING

ULTRASONICS

048 | FRONT DOOR SENSOR DOOR SENSOR WIRING SENSORS

049 | PROX. SENSORS SENSOR WIRING SENSORS

050 | LOW FILM & EYE SENSORS SENSOR WIRING SENSORS

051 LOW AIR SENSOR SENSOR WIRING SENSORS

052 | 9218-0008UL2 E-STOP BUTTON E-STOP WIRING BUTTONS

053 | 1518-0008 E-STOP BUTTON E-STOP WIRING BUTTONS

054 | RESET/START BUTTON BUTTON WIRING BUTTONS

055 | FILM POSITION SWITCH SWITCH WIRING BUTTONS

056 | LOWER JAW ASSY VALVE WIRING VALVES

057 | REAR ENCLOSURE VALVE WIRING VALVES

058 | TERMINAL BLOCKS (CHASSIS GROUND) GROUND WIRING MACHINE GROUND
059 | EXTERNAL/SCALE INTERFACE TRM BLKS | BLUE TERMINAL BLOCK WIRING EXTERNAL WIRING
060 | SCALE DETAIL (BAGGER 24COM) GENERIC SCALE WIRING SCALE WIRING
061 | SCALE DETAIL (BAGGER +24) GENERIC SCALE WIRING SCALE WIRING
062 | SCALE DETAIL (SCALE 24COM) GENERIC SCALE WIRING SCALE WIRING
063 | SCALE DETAIL (SCALE +24) GENERIC SCALE WIRING SCALE WIRING
064 | SCALE DETAIL (OLD EAGLE) SPECIFIC SCALE WIRING SCALE WIRING
065 | SCALE DETAIL (NEW EAGLE) SPECIFIC SCALE WIRING SCALE WIRING
066 | SCALE DETAIL (TRIANGLE) SPECIFIC SCALE WIRING SCALE WIRING
067 | SCALE DETAIL (9526 INFEED EYE ASSY) SPECIFIC SCALE WIRING SCALE WIRING
068 | SCALE DETAIL (ISHIDA) SPECIFIC SCALE WIRING SCALE WIRING
069 | SCALE DETAIL (YAMATA) SPECIFIC SCALE WIRING SCALE WIRING
070 | SCALE DETAIL (MAREL) SPECIFIC SCALE WIRING SCALE WIRING
071 | SCALE DETAIL (9590BTM CONV. CTRL.) SPECIFIC SCALE WIRING SCALE WIRING
072 | NORWOOD PRINTER NORWOOD PRINTER WIRING PRINTER WIRING
073 | MARKEM PRINTERS MARKEM PRINTER WIRING PRINTER WIRING
074 | BELL-MARK PRINTERS BELL-MARK PRINTER WIRING PRINTER WIRING
075 | GAS FLUSH FILTER ASSY GAS FLUSH VALVE FILTER WIRING MISCELLANEOUS




M = MALE CORD GRIP

F = FEMALE
WIRE COLOR CHART NO CONNECTION
BK = BLACK FIM \l

BN = BROWN TTT (P-P)  -LLL (C-N) /1\/1\

(F; _ SE{RNGE TO/FROM (PIN) / >é<>é< \

Y = YELLOW LABEL >§<>{3< WIRE

GN = GREEN WIRE COLOR/NUMBER >;1<>;1<

BU = BLUE NN

V = VIOLET 5Y 5

GY = GREY <

w = WHITE PM = PANEL MOUNT >§<>§< PL = PLUG

PK = PINK 7Y 7

LT.BN =LIGHT BROWN e

DK. BN = DARK BROWN PM|PL

SH = SHIELD W/ HEAT SHRINK

CIRCULAR CONNECTOR PIN =
CIRCULAR CONNECTOR =

= BAGGER CHASSIS GND

mm)p =BACK TO GRID SELECT

B =FuLLviIEW

MCR | = MASTER CONTROL RELAY 5| =5STATION LEVER NUT
PAR | = PRODUCT ARRIVAL RELAY 3| =3 STATION LEVER NUT
GFR | = GAS FLUSH RELAY 2| =2STATION LEVER NUT
= SCALE OVERLOAD RELAY O 0O OR Z =NORMALLY CLOSED CONTACT

= LED — < =F.QUICK DIS. O\O OR __ =NORMALLY OPEN CONTACT
<+— =M. QUICK DIS.

OVL
= VALVE 0.0
@ -~%--- = BREAKER

Y YYL =COIL

| = PUSH BUTTON
= MOTOR o~—o =FUSE |

REVISIONS 1500 WIRE DIAGRAMS

INITIAL RELEASE [ 3.3.21 | CH NC | LEGEND [ 3.3.21 | CH




SELECTION | FUNCTION | MOTOR MODEL ROTATION WQ EQUIVALENT

1 FD ONLY 9201-0001H CLOCKWISE 9218-0002WQ
2 FD-MUL 9201-0001H CLOCKWISE 9518-0002M
3 FD ONLY 9201-0001H  |CNTR-CLOCKWISE|  2018-0002WQ
4 FD-MUL 9201-0001H  |CNTR-CLOCKWISE|  2018-0002M
5 FD ONLY 9201-0001W CLOCKWISE 9218-0002W
6 JD 9502-0215 CLOCKWISE 9502-0216
7 JD 9201-0001H CLOCKWISE 9502-0216H
8 JD 9502-0215EX CLOCKWISE 9502-0216EX
9 D 9568-0004 CLOCKWISE 9568-0001WQ

(DEAF%LT) D 9502-0215EX CLOCKWISE 9568-0001EX

AUX CAN BE CONFIGURED WITH SOFTWARE SUPPORT PROGRAM.
SEE "HOW TO PROGRAM AUX SETTING" IN USER MANUAL.

REVISIONS

NC |

INITIAL RELEASE

[ 3.3.21 | CH

[ PG. 002

1500 WIRE DIAGRAMS

NC| SERVO DRIVE SWITCH SELECTION | 3.3.21 [ CH




EYE SENSOR

NIP ROLLER SENSOR

() JAW WORK LIGHT

7 R
@ 95000070
o

||

| 9200-0070

L

2BBBBYY|

&

REVISIONS

NC |

INITIAL RELEASE

[ 3.3.21 | CH

®
@ |
B— 9 1502-0280 () LOWER JAW WIREWAY
@—L@ 9200-0070 () LOW FILM SENSOR
@)
@_9 1502-0118H-L () MACHINE BULKHEAD -
9 1502-0118H-R () MACHINE BULKHEAD -
—— . LOW AIR SENSOR
@:g C% o ;ﬁ {REAR ENCLOSURE WORK LIGHT -
@_@ 1516-0006 () REAR ENCLOSURE WIREWAY
( JAW DRIVE MOTOR (PWR)
@—|9 9218-0034 -
@— 9 9218-0034 () FILM DRIVE MOTOR (PWR)
% 9218-0035WQ () JAW DRIVE MOTOR (ENC)
@7 @ 9218-0035WQ () FILM DRIVE MOTOR (ENC)
@_@ 1503-0077V () VERT. SEAL ASSEMBLY
[ PG. 003
1500 WIRE DIAGRAMS
NC | CABLE ENTRY GUIDE [ 3.3.21 | CH




REVISIONS

NC | INITIAL RELEASE | 3.3.21 | CH
u.s.
MAINS
XDCR
TEMP. AC U.S. MOTION
PRINTER POWER
CONTROL BREAKER SUPPLY CONTROL
HEAT DC WORK MOTOR
ZONES SUPPLY LIGHTS CONTACT.
ELECT
DC SELEC SERVO
POWER
BREAKER MOTORS
MODULE
HMI OUTPUT INPUT SAFETY TERMINAL
CONTROL BOARD BOARD PLC BLOCKS
_
_
_
SENSORS |
MCR _
BUTTONS |
_
_
LINEAR EXT. INT. |
VALVES SCALE _
MOTOR TRM BLKS |
_
_
_
_
MACHINE NETWORK NETWORK i
SWITCH
_||_||_ _||_||_ _||_||_ _||_||_ _||_||_ _||_||_
TEMP. | | | | SAFETY | | MOTION | | HMI | US. |
PRINTER POWER
|CONTROL| | | | PLc | ICoONTROLlI [CONTROLI | gyppLy |
L - ! - -] -1 - 1 - 1 - 1
[ PG. 004
1500 WIRE DIAGRAMS
NC | 1500 BLOCK DIAGRAM [ 3.3.21 | CH




____________________________________________________ N NETWORK
s L 1518-0205 { B
I e 24COM . (BKY O E BK TRM BLK (T4
| [_ r__IEMEEBAI!BE_D_E_V_IA_T_IQL\I_QF_AEEL_IQABUE)____|;3_4_______(BLJL _________ INPUT BOARD,__
|
| I
| I
| I
| L TD HEATE
| | | H TD CABLE ASSEMBL
| e e
| B r —| _() 5217003 FILM SPLICE
| | | ! SOLID STATE | HEATER ASSEMBLY
| || . RELAY (SSR)
| . L B | 18030077V | ier e ASSEMBLY
1 | O N B
r m
| | r _| —()1 502-0118H-L HORlZONTA\L{»
| COMM. |, | TEMPERATURE | < ' HEATER ASSEMBL
:MODULE: | CONTROL ! ( ( HORIZONTAL
] . ] 1902-0118H-Ri——HEATER ASSEMBLY
wm L
Ié ~ l : e - SUPPLY VOLTAGE
| O L L1 (R)
i C Jur_____gm | L2 (V) BREAKERS 9-16:
| | POWER |
| L____SWITCH ___|
: +24 (Y) Y TRM BLK (T5)
A LOGIC SUPPLY VOLTAGE (IF APPLICABLE) ~~ 24COM__ (BK) ~~~~~ BKTRMBLK (T4
[ PG. 005
REVISIONS 1500 WIRE DIAGRAMS
NC | INITIAL RELEASE | 3.3.21 | CH NC| TEMP.CTRL. BLOCK DIAGRAM | 3.3.21 | CH




A

Vi

1518.0205 [ NETWORK SWITCH__

U

PRINTER ACCESSORY PRINT HEAD
oMo
N LN
CB-6 (L1)_
CB-6 (L2)
PRINTER FAULT OUTPUT>
PRINTER GO INPUT>
[ PG. 006
REVISIONS 1500 WIRE DIAGRAMS
NC | INITIAL RELEASE | 3.3.21 [ CH NC | PRINTER BLOCK DIAGRAM | 3.3.21 [ CH




OUTPUTH—"

TRANSDUCER

- 7 NETWORK SWITCH
% 1518-0205 7 “IF APPLICABLE*

ULTRASONIC
POWER
SUPPLY
TRANSDUCER
IN BRD. (I-40) US OUTPUT
:OUT BRD. (O-8) US INPUT
_BK TRM BLK (T8/T9) /O COMMON
NETWORK|
L N GND
CB7(L1) J
CB-7(L2)
GN TRM BLK (T3)

REVISIONS

NC | INITIAL RELEASE

| 3.3.21 [ CH

[ PG. 007

1500 WIRE DIAGRAMS

NC |

ULTRASONIC BLOCK DIAGRAM

| 3.3.21 [ CH




FILM MOTOR

MOTOR
MACHINE |/O ( POWER CONTACTORS
—= FILM DRIVE I/Oeillo —
) ENCODER
CB5(L1)
‘gﬁ-?n%\i)sm (B3) AC
' EILM
DRIVE
JAW MOTOR
MOTOR
MACHINE 1/O ( MOTOR CONTACTORS
— JAW DRIVE I/O eﬁ I/ 1
) ENCODER
CB4(L1)
<gi-fll'l(?l_l\i)BLK (B4) AC
) JAW
DRIVE
TD/RD MOTOR
MOTOR
MACHINE 1/O ( ) MONeR CONTACTORS
—- TD/RD DRIVE I/O I/0
) ENCODER
CB3(L1)
<gll?l_'3l'l(?l_l\i)BLK (B11) Ae
' TD/RD
DRIVE
REVISIONS 1500 WIRE DIAGRAMS

NC]

INITIAL RELEASE

| 3.3.21 [ CH

NC| SERVO DRIVE BLOCK DIAGRAM | 3.3.21 | CH




E-STOP BUTTON

NC |

SEE E-STOP BUTTON CONFIGURATION IN/24 (Y) IN BRD. (I-11
FOR SPECIFIC MODEL WIRING 24COM (BK) BKTRM BLK (T2)__
1-12 (BU) IN BRD. (I-12)
SAFE-IO1 (BU) SAFE PLC (101)__
SAFE-IN1  (BU) SAFE PLC (IN1)__
SAFE-IN2  (BU) SAFE PLC (IN2)
B FILM POSITION SWITCH ]
SEE FP SWITCH CONFIGURATION
FOR SPECIFIC MODEL WIRING +24 (Y) Y TRM BLK (B4)
o o 24COM (BK) BK TRM BLK (B7)__
N , FP(+) (BU) 1516-0006 (W)__
;/_ FP(-) (BU) 1516-0006 (DK. BN)__
2 Y S N
B o) /0 B
B RESET/START BUTTON ]
SEE RESET BUTTON CONFIGURATION
FOR SPECIFIC MODEL WIRING 24COM (BK) BK TRM BLK (T3)__
1-22 (BU) IN BRD. (I-22)
<___ /f - % 0-38 (BU) OUT BRD. (0-38)__
O
— — [PG.009_
REVISIONS 1500 WIRE DIAGRAMS
INITIAL RELEASE | 3.3.21 | CH NC | BUTTON BLOCK DIAGRAM | 3.3.21 | CH




1518-0100
EXTERNAL DISCONNECT BOX

=MAIN BREAKER (L1)

=MAIN BREAKER (L2)

—SUBPANEL GND

FIELD WIRING /———————— M
208-240 VAC v+ —————— nE |
SINGLE PHASE T |
F":_':'_:"_"551@6060_"
: MAIN DISCONNECT |
| & 3-POLE 690 VAC |
: 63 A MAX !
[ [ ] SCCR=5kA | |
oS |
(BK)
(BK)
(GN)
REVISIONS
NC | INITIAL RELEASE | 3.3.21 [ CH

1500 WIRE DIAGRAMS
NC | MAINS

[3.321[CH




9518-0091
50 A MAIN BREAKER
3-POLE 480Y / 277 VAC
TYPE UL 489

P
L1 BT o AC BREAKERS

o
L2, k2 o AC BREAKERS
=

©) ©)

—=SUBPANEL GND

REVISIONS 1500 WIRE DIAGRAMS

INITIAL RELEASE [ 3.3.21 | CH NC | MAIN BREAKER [ 3.3.21 | CH




9218-0073UL-18 18 PIN BUS BAR

NC |

12 L1 CB16 'lL2 L1 CB15 'lL2 L1 CB14 'L2 L1 CB-13
| . 10AMP | . 10AMP | . 10AMP | . 10AMP H\—
| . TRIPC | | . TRIPC | | . TRIPC | | . TRIPC
oL O l oL © N N
__ _>_ I__}_ _ I__}_ _ I__}_ _ |
o/ o/TD | o/ o/FILM | o/ o/ZIPPER | ./ o./ZIPPER |
| Tds Tdo HEATER | T [ SPLICE | Tdo [d HEATER | T [& HEATER
NN | 1 |QHEATER | | |Z LEFT | IS |2 RIGHT |
R A A N I e Y I A -
TD HEATER
-
- (IF APPLICABLE)
-
FILM SPLICE HEATER
-
-
ZIPPER HEATER LEFT
-
-
ZIPPER HEATER RIGHT
-
PART NUMBER SIZE TRIP USED ON
9200-0082CUL 10 A BREAKER 10 A C CB-16/13
[PG. 012
REVISIONS 1500 WIRE DIAGRAMS
INITIAL RELEASE | 3.3.21 | CH NC | AC BREAKER (16-13) [ 3.3.21 | CH




9218-0073UL-18 18 PIN BUS BAR

_ [ _ [ _ [ _
S L R
L TRIPClé | TRIPC:J) | TRch:é | TRIPCl
e " ome T D T | o]0
HORIZ. HORIZ. VERT. VERT.
| T T HEATER | T& Th HEATER | T T HEATER | Q% b HEATER | O,- O,-
| 1S R LEFT IS [QRIGHT | |Q |RQLEFT 1S R RIGHT | N
I e I i el I i i T i e J \ .
HORIZ.
HEATER
LEFT
< J
HORIZ. HEATER RIGHT
-
-
VERT. HEATER LEFT
-
-
VERT. HEATER RIGHT
-
PART NUMBER SIZE TRIP USED ON
9200-0082CUL 10 A BREAKER | 10 A C CB-12/9
[PG.013
REVISIONS 1500 WIRE DIAGRAMS

INITIAL RELEASE | 3.3.21 | CH NC | AC BREAKER (12-9) | 3.3.21 | CH




9218-0073UL-18 18 PIN BUS BAR

L2 L1 'L2 L1 CB7 !'l2 L1 CB6 ,L2 L1 CB-5
| AMP | . 10AMP | . 5AMP | . 15 AMP H\—
. TRIPD | | . TRIPD | | . TRIPD | | . TRIPD
o l 0. O I 6. O I 6. &
ol0) ) Jrowes > Diren F Devwwent )
OO o/POWER | o/ S/ULTRA | 5./ o/PRINTER! 5/ 4/FILM
e LSUPPLY | & & SONIC | T4A T4 | T TL DRIVE
=N < IS |2 NS IS IR
_____ S R s N K AN Y S S N
-
- )
DC POWER SUPPLY
- )
-
ULTRASONIC POWER SUPPLY
-
-
PRINTER
-
-
FILM DRIVE
-

PART NUMBER SIZE TRIP USED ON
9200-0082DUL 10 A BREAKER 10 A D CB-7/8
9200-0065DUL 5 A BREAKER 5A D CB-6
9200-0064DUL 15 A BREAKER 15 A D CB-5

[ PG.014
REVISIONS 1500 WIRE DIAGRAMS
INITIAL RELEASE | 3.3.21 | CH NC | AC BREAKER (8-5) | 3.3.21 | CH




MAIN BREAKER

—g

9218-0073UL-18 18 PIN BUS BAR

L2 L1 CB4 '12 L1 CB3 'L2 L1 CB2 'l2 L1 CB-1
A—A—, | . 15AMP | 7 . 15AMP | . 10 AMP | 7 . 10 AMP
| . TRIPD | | . TRIPD | | . TRIPD | | . TRIPD
o. O l 6. O BN BN
D a P Dmm D s D D |
5/ o/ JAW | o/ o/TDIRD | o/ o/AUX.3 | o/ o/AUX. 4 |
| 7% J&DRIVE | J& T DRIVE | | |
I8 IR R | | |
I A e - N |
-
JAW DRIVE
-
- )
TD/RD DRIVE (IF APPLICABLE)
-
PART NUMBER SIZE TRIP USED ON
9200-0082DUL 10 A BREAKER 10 A D CB-2/1
9200-0064DUL 15 A BREAKER 15 A D CB-4/3

REVISIONS

NC |

INITIAL RELEASE

| 3.3.21 | CH

| PG. 015

1500 WIRE DIAGRAMS

NC |

AC BREAKER (4-1)

| 3.3.21 | CH




(W) -504
(BK)  -505 HORIZONTAL
(R)  -507 - "~ | HEATER ASSEMBLY
()] -508 A
O T S T T S T T S U S N N N w) -404 @
E B EELERLERLERLILEZERILEFERLELER (BK) 405 HORIZONTAL
& I & o & o & ] & n & IN & o & ] HEATER ASSEMBLY
B B 1B B o s N s J8 8 [ 8 8 8 I8 8 (¢] -408 N
O OJ]0 O0J]0 ©0]J0o ©J]0 66 ©]Jo o]0 o =
sl [Blglgs
& o \‘_Ql rL"‘ \‘_E‘l
1518-0033UL-MZ 1518-0014 || 1518-0014 | 1518-0014 | 15180014 | 1518-0014 | 1518-0014 | 1518-0014 | 1518-0014 © o000 © 000
MULTI-ZONE TD HEATER || FILM SPLICE | ZIPPER HEAT | ZIPPER HEAT || HORIZ HEAT | HORIZ HEAT | VERT HEAT | VERT HEAT H,_%:\I-%EEEGL F,‘_%}I%ES%L (8X) 1518-0017 TERMINAL BLOCK (GREY)
TEMPERATURE CONTROL SSR SSR LEFTSSR | RIGHTSSR || LEFTSSR | RIGHTSSR | LEFTSSR | RIGHT SSR |_O_O O_OJ |_O_O O_OJ
sl BEEE
S (%] ~ |0 ES (S0 BN ©
® 00 610 0|0 00 @6]0 ©]O0 0|0 © L ekl LBk
SR BB REEREREBEEEETETEEEBR SEEE FPEE
o W o w o w & (L 5 w = w a w o w
- ©
. I =< . . I < -
S B ER ERERERERLESRIERIR
o TRM BLK (T4)  +24 )
IN
I9)
le]
<
- ZONES 1-4 ZONES 5-8
PACMAC -306 -406 -316 -326
- ; SSR1  SSR4 o -604 -6 3; SSR1  SSR4 |3 623
- -2
~ 3 1
E 3 SSR2 : ::) 2 o/ x
-605] 2 SSR3 : -609 § SSR3 :
1041-MT
MODBUS BUSSED CONNECTION 1041-404200 1041-404200 GY =
s Q/ E R/ T\/ 4 ZONE LOOP J\/_J\/_/\/_ 4ZONE LOOP (BK) 205
CONTROLLER CONTROLLER
(R) =207
(W/GY) -308§ (W) -208
(RBU)_-307§3 ()] -304
(W) -gog (GY/BN) .305
R)_-207 (R/IBY) -307
(WIGY) =308 VERTICAL
_ 1503-0077V
(BY) 214 -HEATERASSEMBLY
(BN) -215
(PK) -217 Q
> -402 -502 -202 -302 ) -218
T — ] T ) (BN/GN) -314
° L5011 ¢ o L__-301]° ¢ (Y/BN) 315
5 [Sw-1 SW-2 SW-3| SW-4 (WIGN) 317
. =, of403 ] 503, o504 (V) J(GY) 204 | ]-203 l 303, o]-304 V) e 518
TD HEATER =328 (BU)
—Wa TD CABLE (L a0 (BN) _
[ BREAKERS 9-16 g
- BK -—
-322 -902 -212 -312
- GY { -321 f 211 )
o0s ®Y) o o o01[o ¢ o o 311[0 9 (8X) 9200-0080 TOGGLE SWITCH DPST
FILM SPLICE . SW-5 SW-6 SW-7| SW-8|
= errssenmry 115214000 M o0 (BN)
s K (BK) -324 o o -323 ] -903 o o J(BU) -214 o o -213 ] -313 o o 314 (BN/GN)
C -904 (BK)
NC | INITIAL RELEASE [ 3.3.21 | CH NC | MULTIZONE TEMPERATURE CONTROL | 3.3.21 | CH



AutoCAD SHX Text
PACMAC


1518-0033UL
TEMPERATURE CONTROL 24COM___BKTRMBLK (T4)

1-34 INPUT BOARD
(BU) -908
e EEEEELELEELIEIELELELE 5 e FILM SPLICE
1521-76 DIN RAIL BASE Z g (BK) 904 1521-A003 | HERTER ASSENBLY
(BN) -905
& o & & & ] & & & IN & o & N
B I8 B I K | 18 8 IR I I8 [ I8 |8 — —|r Tz
0O 0Jo 0] oo 6Jo 6] oJo o 9500.76A 609 | e B B |
- - * - i - i . TEMPERATURE 6
CONTROLLER =006 | j) j) |
I I
1518-0014 | 1518-0014 | 1518-0014 || 1518-0014 | 15180014 | 15180014 || 1518-0014 'é | L L | A1521-0201
FILM SPLICE | ZIPPER HEAT | ZIPPER HEAT || HORIZ HEAT | HORIZ HEAT | VERT HEAT || VERT HEAT '5 F“_M SPL'CE
HEATER SSR LEFT SSR RIGHT SSR LEFT SSR RIGHT SSR LEFT SSR RIGHT SSR ] ]
2 (3) Lne]| | ® ol SWITCH ASSEMBLY
=3 =3 =3 =3 =
AN & EN =
O 0]0 0|0 6|0 6|0 0|10 O0]0O0 © -~
© © o O N N a o B S W W N N
B bk oo & [ B [ B [ B 8 |8
= o
L 2 = o 5 5
@ —~ o - @ = @ I~ © - ] = @ I~
2 B E B zZ 2 = B B2 B E B E B
BREARERS 916 .
(W/GN) 317
(WIY) 318
-202 -302 y (Y/BN) 315
603
201 -301 . 0 @ © (BY) 214
6 o ° © 3 [0} (PK) 217
9500-76A
SW-1 Sw-2 @ VERT. HEATER (® (Y) -218
o120 Rey) 20d ) 203 a03|, lsos Lo T g -307__(R/BU) (BN) 215
208 (W) . — V) 24COM P4 -308_(W/GY) 1503-0077V VERTICAL SEAL
S8 R 16) @ @ @ V) 304 JUNCTION BOX
= & S R S s (R/BU) -307 ( —
e [= (WIGY) 308 =
(GY/BN) 305
(6X) 9200-0080 TOGGLE SWITCH DPST R
212 -312 (Sﬁ; - gg
61 211 311 513 -
5906 6 O I | 06 0 0 T
. ' (BK) -505
IPPERHEATER® sw-3 |-213 -313 | sw4 IPPERHEATER® HORIZONTAL
|-34(jDz RIGHT 5217(% (BU) 214 314 |-34(?z CEFT ? 317 (WIGN) (R)  -507 1502-0118H-L [EATER ASSEMBLY
Q [os
—t r | 318 (W) = —
ucoMe @ @ @8 T s ucoms @ @ © 318 (WIY ©) 508 =
R = | > |z e W] -404
i g (BK) 05 HORIZONTAL
(R) -407 1502-0118H-R [EATER ASSEMBLY
(O) -408 —
-402 -502 -
201 501 A A P A
Sw-5 1-403 -5031 sw-6 l_SOng (é)EAL l_goél)z (SJEA(E—l
407 (W) () g0a  f ol-504 (v) | -507 (W) HEATER LT HEATERRT  (8X) 1518-0017 TERMINAL BLOCK (GREY)
408 (W) — —r 508 () [ooo00o| |00 00
(=3 o =3 o  — —_ —_— —_—
A Al & & & & EN FN PN FN
o 1O |© |© o |19 |© |2
ESN (SR R (5] B (S0 SO (=)
EEEE REEE
T

[ PG. 017
REVISIONS 1500 WIRE DIAGRAMS

INITIAL RELEASE | 3.3.21 | CH NC | STANDARD TEMPERATURE CONTROL| 3.3.21 | CH




BK TRM BLK

COMPUTER P.S. (-)_

vZ/dO

e WNOQ/dD]

©)

1518-0016 ‘ ‘

O

N

V\IOO/cIC)'—

vZ/dO

CB-17

COMPUTER P.S. (+)_

* CB-17 BREAKER DETAIL *

PART NUMBER

SIZE

TRIP

9218-0011UL 4A BREAKER 1P

4 A

)

/ 9518-0079UL

\

REVISIONS

"\ HMI CONTROL (POWER)
U —

[ PG.018

NC]

INITIAL RELEASE

1500 WIRE DIAGRAMS

[3.321 [CH NC |

DC BREAKER

[3.3.21 | CH




OUT BRD. (J25+)
IN BRD. (J25+)
SAFE PLC (24V)
Y TRM BLK (T1)

*1518-0011 SETTINGS *

CONTROL P.S. (-)_

OUTPUT # |CURRENT SETTING
1 7 A
2 3A CONTROL P.S. (+)
3 3A
4 3A
REVISIONS 1500 WIRE DIAGRAMS

NC | INITIAL RELEASE | 3.3.21 [ CH NC | SELECTIVE POWER MODULE | 3.3.21 [ CH




_BK TERM. BLK (T1)

_SEL. PWR (0V)

SEL. PWR (+24V IN)

REVISIONS

NC |

INITIAL RELEASE [ 3.3.21 | CH

CB-8 (L1)_
CB-8 (L2)_

GND TERM. BLK (T12)

1500 WIRE DIAGRAMS

NC | DC SUPPLY (CONTROL)

[ 3.3.21 | CH




CP BK TRM BLK (T)

WL FUSE BLK (T2)
WL BK TRM BLK (T1)_

NC]

“CB-17 (T) 3
—~ I S
9 8
CORGRORS
9218-0004P
POWER SUPPLY
ONON®,
RN
Z ] o
O N -
CB-8 (L1)_
CB-8 (L2)_
GND TERM. BLK (T11)
[ PG. 021
REVISIONS 1500 WIRE DIAGRAMS
INITIAL RELEASE [ 3.3.21 | CH NC | DC SUPPLY (COMPUTER) [ 3.3.21 | CH




- COMP. PS () (BK)

_COMP.PS(+)  (Y) =
= £
S
s 2
FUSEHOLDER el | BK TRM BLK
(3X) 9218-0015F 222 |22
FUSE, 2A250V  |BBIN (5|00 WL/24 an M .
0 Q0 Mmoo 9518-0085UL
L 92000070 < wicom eul 24 3 QR LIGHT
) (3[3) (CABINET)
BK (414)
ST
WL/24 BN AL +
MmO 9518-0086UL
<> 9200-0070 e{wucom BU Po0 3 R LIGHT
e ( )
BK (414)
ST
WL/24 BN AL +
MmO 9518-0086UL
L 92000070  H-"wicom BulXZ 3 YRR LIGHT
) BK XA (JAWS)
(4/8)
ST
[ PG. 022 |
REVISIONS 1500 WIRE DIAGRAMS

NC | INITIAL RELEASE

[3.3.21 | CH NC |

WORK LIGHTS

[ 3.3.21 | CH




(BU) SAFETY PLC (IN16) —

___(BY) SAFETY PLC (SO2a)
(R) FILM DRIVE (J1-4) .
(Y) Y TRMBLK (B2)
(0) FILM DRIVE (J1-1) ,
N
4 4 ZS
T L@ » »
2| PR : "
m m oO|m
L ()] ol
(0] Z @) + o O
7 | A |w|o |+ 8 |m o AR ¥ (2X) 9518-012
) | @ | 3 a | @ @3 1) 518- 7
ORICA® e« O @ @) ie
13 (21 ? @ %D G) @ CONTACTOR
FD CONT-1 FD CONT-2
[JUMPER] [JUMPER]
\ ) (2X) 9518-0128
@u CT%) ®—| @w Qu 6%) ®—| @\; SUPPRESSOR
N N
(@) O
o) O
=2 2
—
w (@ (@ w (@ (@
N A A N A
= N @ = N @
() 9218-0034 O FILM MOTOR
. \ \ ) N FILM DRIVE
1518-0034-1-FD —
( Y [PG.023_
REVISIONS 1500 WIRE DIAGRAMS
NC | INITIAL RELEASE [ 3.3.21 | CH NC | FILM DRIVE CONTACTORS [ 3.3.21 | CH




(BU) SAFETY PLC (IN17)

(BU) SAFETY PLC (SO1b)
(R) MCR (44) o
(Y) Y TRMBLK (B3) o
(0) JAW DRIVE (J1-1) ,
N
Co = ™ w w
2l SgE 3 5
2 |m m @ |m
= 0 Slo
o |Z 2 591
T |Z|w|~N|H o p) wn |H N o
) | @ | @ My (@) @ @ () (2X) 9518-0127
©eo © e MOTOR
@ @ @F @ ? @) CONTACTOR
JD CONT-1 JD CONT-2
[JUMPER] [JUMPER]
™ ®@ ® =) @) @ @® ® (2X) 9518-0128
o (o A Cﬁ T o | Oﬁ SUPPRESSOR
(@) (@)
o) o)
2 2
—
@ (@ (@ @ (@ (@
A AN P AT O P
= N @ = N @
G I § ) 9218-0034 OJAWMOTOR -
7 1518-0034-1-JD FAWDRIVE o S0
REVISIONS 1500 WIRE DIAGRAMS ]
NC | INITIAL RELEASE [ 3.3.21 | CH NC | JAW DRIVE CONTACTORS [ 3.3.21 | CH




(BU) SAFETY PLC (IN18)

(BU) SAFETY PLC (SO2b) —
(R) TD DRIVE (J1-4) o
(Y) Y TRM BLK (T8) ,
(O) TD DRIVE (J1-1) :
N
G = @D w w
. e
m m oM
o pzd O + ') O
7 | Koo S 0 o 4R ZB
) | @ | (3 My (@) @ @ (1) (2X) 9518-0127
©eo © e MOTOR
® @ @? ® %D ® CONTACTOR
TD CONT-1 TD CONT-2
[JUMPER] [JUMPER]
(2X) 9518-0128
teo GIoeo & GOPPRESSOR
H H
o) o)
o) o)
= =
—
w (@ (@ w (@ (@
~ = |x ~ =[x
= N & = N &
L () POWER O TD MOTOR —
— J1518-0034-1-FD- 2 PRVE g
[ PG. 025 |
REVISIONS 1500 WIRE DIAGRAMS

NC | INITIAL RELEASE [ 3.3.21 | CH NC | TRANSVERSE DRIVE CONTACTORS | 3.3.21 | CH




(BU) SAFETY PLC (IN18)

(BU) SAFETY PLC (SO2b)
(R) RD DRIVE (J1-4) o
(Y) Y TRM BLK (T8)
(O) RD DRIVE (J1-1)
N
— = - )] [¢)]
2 Epg 2 2
m m o|m
| »n al®
O Z O + e} O
2 |&|0n|o|— 5 m o AR 2B 2X)
L) | @ | €3 Y ) @ @3 ) 2X) 9518-0127
©ee © e MOTOR
@3 @) ? @ %@ D) CONTACTOR
RD CONT-1 RD CONT-2
[JUMPER] [JUMPER]
A2- A2- (2X) 951 8'01 28
Creo C0o0 & GRS ANG
S S
O O
= =
—
W (@ (@ w (@ (@
R A R A
= N @ = N @
) 7 RD DRIVE
1518-0034-1-FD —
( Y [PG. 026
REVISIONS 1500 WIRE DIAGRAMS
NC | INITIAL RELEASE [ 3.3.21 | CH NC | RATIO DRIVE CONTACTORS [ 3.3.21 | CH




("9200-0042CH P FRONT DOOR SENSOR

P
) 9200-0042CH 7
~a ESTOPBUTTON | | . R
—agETWORK SWITCH g g g 2 g §
$ e 8. B 2 e b4
M M M M M M
mom o m W m
zZ Z Z Z o o
a = N w N = (03]
> O O O O O
S IN1 IN2 IN3 IN4 IN5 IN6 24V 0
< O
IN7 IN8 IN9 [IN10 101 102 | 103 | 104
2z 2
1518-0125E 9 |3
R 2 BK TRM BLK (T1
SAFETY PLC SEE SAFETY PLC 53;() SELECT MODULE (OL(JT Z; -
LADDER FOR —
| (BU) OUTBRD (0-48)
PROGRAM DETAILS NBRD (16
&
IN1T1 IN12 IN13 IN14 g 106 107 108
IN15 IN16 IN17 IN18 SO1a SO1b S0O2a SO2b
[0 (2] [0 CI%’) [2) [42) (@) C|?/)
> > > 2 > = B %
T T I T T i
m m m moogmoogmoomeim
SR z 22z B 18813
000000 I Y N I N = N
; | *|F APPLICABLE*
| L_(_BQ)_ TD/RD CONT-1 (A1+)
- MCR(71) (BU) | (BU) FDCONT-1(A1+) o
—a FD CONT-1(21) (BU) | (BU) JD CONT-1 (A14) o
—agJD CONT-1(21) (BU) | (BU) MCR(A1+) o
- D/RDCONT-1(21) (BY) __ __ __ _ _ _J
*|F APPLICABLE*
[ PG. 027

REVISIONS

NC |

INITIAL RELEASE

[ 3.3.21 | CH

1500 WIRE DIAGRAMS

NC | SAFETY PLC

[ 3.3.21 | CH




+24V ov
E-STOP FRONT DOOR MCR_ENABLE SAFE-IN15 SAFE-SOta
T (|
SAFE-SO1a MCR
. Toff = 1s .
X02 TIN:E DELAY SAFE-SO1b
()
|
SAFE-SO1b JAW DRIVE
E-STOP  FRONT DOOR SAFE-IN16 SAFE-502a
7 (- oo
SAFE-SO2a FILM DRIVE
SAFE-SO2a XO1 SAFE-SO2b
] ) oo
SAFE-SO2b TD/RD DRIVE
[O1]
RD_ACTIVE
CRO2 005
TD_ACTIVE VIRTUAL BIT
[ PG. 028
REVISIONS 1500 WIRE DIAGRAMS
NC | INITIAL RELEASE [ 3.3.21 | CH NC | PLC LADDER DIAGRAM [ 3.3.21 | CH




(INTERNAL)

9518-0013UL (I)NPUT BRD (J26)

SEE HMI CONTROL DETAIL

9518-0013UL ()OUTPUT BRD (J26) o

SEE HMI CONTROL DETAIL

9518-0079UL \/(BK) CP BLK. (BOT)

7 (W) CB-17 (BOT)

—
—

o SEE HMI CONTROL DETAIL

| I 1'[__SERIAL COMM )

| - o | ___ ] FILM DRIVE (J5)

1|1 (FAPPLICABLEY 92180089 (“ye appuicaie)
. SERIAL

I I

l | L_ETHERNET COMM. (MACHINE) ©___ @ 1518-0202 () NETWORK SWITCH

| ofe (PORT 0)

| MACHINE

| NETWORK
|

| L___ETHERNET COMM. (FACTORY)_I ___ CUSTOMER

| NETWORK

|

|

L____| PROGRAM INTERFACE (USB)_|__ _ USB PORT

(EXTERNAL VIEWED FROM REAR)

REVISIONS

SOFTWARE UPDATES HERE

NC |

INITIAL RELEASE

[3.3.21 | CH NC |

[ PG. 029
1500 WIRE DIAGRAMS
10W300 HMI CONTROL [ 3.3.21 | CH




\ N > \
| @ F RN
/2 D® BN
/® QW 7~ )
(o e @M
‘ \\kEl/:‘ \V), (C> (Z\ () / ‘
A\ \ g / \ Klr/ |
| Q s
L _ T __ _
INPUTS OUTPUTS
PIN [ SIGNAL DESCRIPTION PIN [ SIGNAL DESCRIPTION
C | 123 | SJINPOSITION C | 0-23 | MCRENABLE
D | 122 | SCALE OVERLOAD D | 022 | AUxX5
E | 121 | TDDRIVE END E | 021 | AUX4
F | 120 | TDFAULT F | 0-20 | AUX3
G | 119 | USFAULT G | 019 | INCYCLE
H | 1118 | SJFAULT H | 0-18 | STARTLAMP
J | 1117 | PRINTER J | 017 | PRINTER
K | 116 | TEMP DEVIATION K | 0-16 | BAGGER PULSE
L | 1115 | SCALE READY L | O-15 | SELECTLINE?2
M | 1114 | JAWCLOSE M | O-14 | SELECT LINE 1
P | 1113 | JAWOPEN P | 0-13 | FILMDRIVE
R | 112 | FILMDRIVE END R | 012 | FILMJOG
A | 111 | REG.MARKNOT DETECT A | O-11 | FILMDRIVE BELTS
S | 110 | RESET/START BUTTON S | 010 | Aux2
T -9 | PRODUCT DETECT T | 09 | STAGER
U -8 | FILMOUT U | 0-8 | CUTTERBLADE
Y 7 | LOWAIR V | 07 | HORIZ. SEAL COOLER
W | -6 | SERVOFAULT W | 0-6 | HORIZ. SEAL HEATER
X I-5 | E-STOP BUTTON X | 05 | JAWSASSY
Y l-4 | NIPROLLER Y | 04 | BAGSTRETCHER
z I-3 | REAR DOOR Z | 03 | ZIPPERWELD
a l-2 | FRONT DOOR a | 02 | ZIPPER PINCH
b -1 | MCR b | 01 | VERTICAL SEAL COOLER
c -0 | 24vDC SUPPLY ¢ | 0-0 | VERTICAL SEAL HEATER
B +5 | 5VDC SUPPLY B +5 | 5VDC SUPPLY
N | COM | 5vDC COMMON N | COM | 5vDC COMMON
REVISIONS

NC |

INITIAL RELEASE

| 3.3.21 [ CH

T T T 7
\ 1 \
\ / \
! D) /\\ !
AR AGY AN
. |
BEOEE
| \ ~ / |
\ o \
\ - \
L _
POWER IN
PIN | SIGNAL DESCRIPTION
A | +24 | SUPPLY +
B |24COM | SUPPLY -
C | GND | CABLE SHIELD GROUND
r o
\ — \
\ : \
IO
BOICOIO N
I\ /o
- \®m® D/ |
| \/7/ |
\ \
L _
OUTPUTS
PIN [SIGNAL DESCRIPTION
A | GND | SERIAL GROUND
B - NO CONNECTION
c - NO CONNECTION
D - NO CONNECTION
E - NO CONNECTION
F - NO CONNECTION
G - NO CONNECTION
H - NO CONNECTION
J | TX | RS-232 TX/RX
K | RX | RS-232RX/TX

[ PG. 030

1500 WIRE DIAGRAMS

NC |

HMI CONTROL DETAIL

| 3.3.21 [CH.




LOWER JAW [ | ((BK) (BK) 8\
— 1518-A221 3‘ v) ) 1516-0006 REAR ENCLOSURE,_
(BU) ' SAFETY PLC (IN15)_
R) JAW DRIVE (J1-4)
 INBRD (14 BU) & Jaw DRIVE 110 —
(Y) Y TRM BLK (T2)
(BU) SAFETY PLC (SO1a)_
=
Q %
) %) > 9518-0126
@) % T MCR S TY RELAY
= O . @
- 8 &2z5+0
£ X RakiRo
1 @ 69| @
51) @)
MCR
9518-0128
52 72 (82 SUPPRESSOR
N @
1y 2 (b2
N + (= N
N N> N
Q) * = 0
O O
< T =
- (BU) JD CONT-1(13)
(BK) BK TERMBLK (B1,B2)
(Y) Y TRMBLK (B1)
[ PG. 031
REVISIONS 1500 WIRE DIAGRAMS
NC | INITIAL RELEASE [ 3.3.21 | CH NC | MCR RELAY | 3.3.21 [CH.




[ “*NO CONNECTION ] INPUT BOARD (J25)
IF EMP N L*

p —
—_TEMP. CONTROL(4) _MZ TEMP. CONTROL OUTPUT BOARD (J25)
—RESET BUTTON (NO4) ETHERNET (V-)
—_E-STOP BUTTON (33) OR (NO4) UPS OUTPUT (J3)
< CTRLPS () UPS INPUT (J2)
PLC(OV)
JD (JO-1) ZIPPER DETECT SENSOR (-)
FDJo-) ot T TD/RD (J0-2)
< ETHERNET (V+) Ir_ JD (J0-2)
: , FD (JO-2)
M~ [~ [~ [~ [~ [~ [— X = — N [~
PM OUTPUT 1 a SRE :
X2 4 2= PRIRRRRRIRERIR PIRRR
OO0 101010010100 (@) |O [el(e]
N N N oOlolollololo|o o |0 Q0 Q e
NN ~ NN SEEEEEEIEEIEERE T2 EE
™ @ @ @) ® @ @ @ @) 6 @@@@@@@m@@@@@@@
+24 24COM
JUMPER BAR ‘ JUMPER BAR ‘
(10X) 1518-0015 (YELLOW)
B1 B2 B3 B4 B5 B6 B7 B8 B9 B10 O @ @ @ @ O @ ’ @ B11 @ @ @ @
+ |+ + |+ + |+ |+ Ku NN NN N NN NN NN
Mor @) |- = B B RRR aaaaaaalaloaaaaaa
- MCR(3 = = S S ool lelcgiclelelglo e o
FDCONT_2(31);<;<;< Q22 SEREREREERERERRREERE
~ T e ci e e e R e
—=JD CONT-2(31) EfE e R e = EEZE X Lek PAR(13)
FP SEL. SWITCH | : L GFR(13)
< ZIPPER DETECT SENSOR (+) : | L LOW FILM SENSOR (-)
— EYE SENSOR (+) : : L LOW AIR SENSOR (-)
< LOW FILM SENSOR (+) | : L NIP ROLLER SENSOR (1)
<_MCR (14) ) I : L EYE SENSOR (-)
< MCR (A2-) ) T TD/RD CONT-1 (A2-)
—<_FD CONT-1 (A2-) ) (< TD/RDCONT-2(A2-)
—_FD CONT-2 (A2-) ) L FP SEL. SWITCH
— JD CONT-1 (A2-) )
—JD CONT-2 (A2-) )
REVISIONS 1500 WIRE DIAGRAMS

INITIAL RELEASE [ 3.3.21 | CH NC | CONTROL TERMINAL BLOCKS [ 3.3.21 | CH




REVISIONS

NC | INITIAL RELEASE | 3.3.21 [ CH
—a BKTRMBLK (T5) o
DC POWER MODULE (OUT 3) _x
- £ S (24X) 9218-0022 INPUT MODULE
s Z
SPARE SPARE % SPARE SPARE
c1aor, PEE | (EsE| [ [Euse ] RS
/0 BOARD J25
o0 120 FUSE 2) NOT DETECT DRIVE 2 26 (OKBN)
- = \ (
e RESET/START JAW you e PYRT,
) ( [— ] (BU)
FuSE 20/ 110 gyrTON open | 13 | [
FusEl | 20) 9 PRODUCT JAW [ 2 EUSE
— ) DETECT CLOSE o k0 @Y
(BU) _-j — ]W 18) (a1 I-31  (BU)
— = % FILM SCALE P -
mse | v | 8 ouT READY 15 | (32 iR G0
AWCV _|‘_®f — 16) _IO<< ._|m_<=U (33 [FUSE]
mse | e AR pev 16 | " ks (y)
% *NO CONNECTION | N [ Y]
(W) 14— ” IF MZ TEMP. CONTROL* (35 [FUSE!
== 4 SERVO ) f 1-36  (BU)
FUSE] 13) 6 | FAULT PRINTER @ 17 (36 BEEREN
(BU) 112 W = W 12) 5 E-STOP SJ 18 (37 FUSE]
(Y) INR4 o < BUTTON FAULT ) 188 (W)
BU) 10/ 1Y 38 =
- = \ (
= 19 NIP u/s 39 | FUsE I-40 (W/BK)
FuSE 9) |4 | ROLLER FAuLT | 19 [sor s
| [FusEl | 8) 3 REAR D 20 (41 FUSE]
8U) FUSE| 7) DOOR FAULT (42 [=l=)
BU -6 — — A (2
== mA FRONT *TD DRIVE* Ww f _]M-EM 44 (BK)
[FUSE 5) 2 DOOR *END* 21 (44 A=Em=S
(BU) -4 =—— ,, SCALE o I-45  (BU)
= < 1 [ MCR ov.ioaD | 22 | .. 46 (BU)
) ,/Am [
EUSE] ) (a7 FUSE]
| FUSE | S o vbe SI g w/w .48 (GN)
SUPPLY IN POS =]
— +5V LED FUSE OK —
() 50POS CONN. /. FUSE
00 \__J CHECK
*ALSO USED AS ZIPPER DETECT INPUT*
*SEE ZIPPER DETECT SENSOR*
~COMPUTER . 9518-0013UL

)
/

[ PG. 033

1500 WIRE DIAGRAMS

NC |

INPUT BOARD

[ 3.3.21 | CH |



REVISIONS

NC | INITIAL RELEASE | 3.3.21 [ CH
—a BKTRM BLK (T6) ,
o
~= DCPOWER MODULE (OUT 4) <3 (24X) 9218-0023 OUTPUT MODULE
NE
SPARE SPARE 1 SPARE SPARE
(FusEl | |FusEl  (+)(-) |[FusEl| | (FuSEl|
1518-0012
I/0 BOARD J25
(PK) O-Nj i W 22 11 M___muw\.__.mmz_m _U_W_/O\_ 12 WN 0-25 V)
FUSE (23 (26) | [FUSE |
(0) o-mmﬁ 5 o] s ww 0-27 (PK)
FUSE) (21 10 | AUX2 _um_uN___/.\_M 13 (28) | [FUSE) |
029 (GY
(V) = 19 LINE 1 (30) 757
(GN) O-18 ” oo 0-31 (GN)
7 ! CUTTER SELECT 1
[FUSE] (17 8 BLADE LINE 2 5 (32) 7 [EUSE] 7
(R) 016 16 HORZ SEAL BAGGER (2 0-33 (BU)
= 7 16
F— ber COOLER PULSE 4Ll 034 (BU)
R) O14 S Fegag
ESESI NI HORZ SEAL %) FUSH
[FUSE! (13 6 HEATER PRINTER | 17 (36) 7 0 0 7
| [FUSE| | (12 5 JAWS START 18 (37) FUSE)
(PK)  0-11 - ASSY LAMP e 088 (BU)
(BU) O-SW o W 1 BAG N W% MMM MN“W
( ( = = [O-
— 9 4 | STRETCHER  cYcLE | 19 | [0
(R/BK) 0O-8 = 8 ZIPPER (41) [FUSE]
e | || (7 3 WELD AUX3 1 20 (3 - 04R(@EY)
V) O-j == W 6 ZIPPER ;_Y%, [FUSE]
FUSE] (5 2 | pINCH AUX4 | 21 (44 e O-44 (GN)
on O-u_; o | 4 VERT SEAL (45) [FUSE]
| [FUSE| | (3 1 COOLER AXS | 22 W% S WoLm (LT.BN)
(BY) 02| 2 ;_YM FUSE|
! ! VERT SEAL MCR 0-48 (BU
[FUSE! (1 0 23 (48 == (BY)
HEATER ENABLE [
— +5V LED FUSE OK
——— C D)
o0 \ S0POSCONN.  / FUSE
- CHECK
,\
~COMPUTER . 9518-0013UL
[ PG. 034
1500 WIRE DIAGRAMS
NC | OUTPUT BOARD [ 3.3.21 | CH |




<24COM BK TRM BLK (T7)

+24 Y TRM BLK (T4)

O

*PORT NUMBERS ARE DEVICE SPECIFIC*(A)

504 32 )M

U&NQéN)F

1518-0206

PORT
90 090
00 00 0o

PORT 0 | PORT 2 PORT 4 PORT 6
89 | €59 | 63
Q0 Q0 ©J¢) Q0O

9 PORT SWITCH COWER IN

1 PORT.3 PORT 5 PORT. 7
@] @] @]

000 000 029

®
@ @
® @

PORT 8
OO

COMPUTER 1518-0202

FILM DRIVE 1518-0202

JAW DRIVE 1518-0202

(IF APPLICABLE)

TD/RD DRIVE (1518-0202

SAFETY PLC 1518-0204

TEMF_’. CONTROL (1518-0205

(IF APPLICABLE)

(IF APPLICABLE)

PRINTER 1518-0205

-~ (RI40PORT)  1518-0205

(IF APPLICABLE)

0
U
0
U
0
U
0
U
0
U
0
U
0
U
0
U

REVISIONS

A | PORT NUMBERS ARE DEVICE SPECIFIC | 5.5.21 | CH

1500 WIRE DIAGRAMS

A | NETWORK SWITCH

| 5.5.21 [ CH




(BN/GN) -314 (BN/GN) | -314
(W/GN) -317 (W/GN) ,  -317 A
[ \ ‘
(Y/W)  -318 (WYY, 318~ APPEREE
(Y/BN) -315 (Y/BN) , | -315 R
(BU)  -214 (BU),  -214 |
(PK)  -217 (PK) 5 =217 N
(Y) -218 Yy, =218~ = GHT
/ ~ (BN)  -215 (BN),  -215 P
~aCABINET . 1503-0077v | (GN)  GND ¢ (GN) —
V) -304 V), -304
(R/BU) -307 (RBU) ,  -307 A
(GY/BN) -305 (GY/BN) ,  -305 R
(GY)  -204 (GY),  -204 |
(R) -207 Ry, -207 A xT
(BK)  -205 (BK) , -205 R
(GY/PK)
[ PG. 036
REVISIONS 1500 WIRE DIAGRAMS

NC | INITIAL RELEASE | 3.3.21 [ CH NC| VERTICAL SEAL JUNCTION BOX [ 3.3.21 | CH_




VERT.

p—

BOX |

VERT.

p—

BOX ~

ZIPPER HEATER

REVISIONS

NC | INITIAL RELEASE

LEFT RIGHT
©) 8141 eaTROD: 'HEATROD, | 214
(R) -317 @ & 217
oS e e o
- o)l I(+ )} -
(BK)  -315 @ Q 215
VERT. HEATER
LEFT RIGHT
Eg)) '28‘7‘ "HEAT ROD. "HEAT ROD- 28‘7‘ VERT
\ \ \ f -
I R I AToN -
- o)l I+ M - —
(BK)  -305 () () -205
[ PG. 037
1500 WIRE DIAGRAMS
| 3.3.21 [ CH NC | VERT./ZIPPER HEATER ASSY | 3.3.21 [CH.




F(1/2/3)/4/5pPMm

- 1502-0118H-R -

- 1502-0118H-L -

F(1)2/3)/4/5pPMm

HORIZONTAL HEATER LEFT
MACHINE BULKHEAD

|-
2 (0)  -405
(W) -408 8
(o) (GN) GND o F
~(R)  -407 e <
-~ (BK) -404 — T
/)
=
CABINET —
CABINET
»
~1(0)  -505
(W) -508 8
' {GN) GND o F
/ oy
~ (R)  -507 Sl
| (BK) -504 — T
/)
=

PG. 038

1500 WIRE DIAGRAMS

HORIZONTAL HEATER ASSY

| 3.3.21 [CH.

NC |

REVISIONS
INITIAL RELEASE

[ 3.3.21 | CH

NC |




1521-0128 A2 JUNCTION BOX

(BK) 904 ., -904 (0)
(GY) 907 ., -907 (R)
. 1521.A003 | (GNIY)  GND . GND (GN) = FILMHSEIZI:I!(EZII:E{>
* (BU) 908, -908 W)
(BN) 905, -905 (BK)
£
[ PG. 039
REVISIONS 1500 WIRE DIAGRAMS

NC | INITIAL RELEASE | 3.3.21 [ CH NC | FILM SPLICE JUNCTION BOX | 3.3.21 [CH.




(O) 904

'HEAT ROD '
—(R)  -907 e
FILM SPLICEf% [ J(GN) GND IC
JUNCTIONBOX W) -908 @
~—(BK)  -905 o

[ PG. 040
REVISIONS 1500 WIRE DIAGRAMS

INITIAL RELEASE [ 3.3.21 | CH NC | FILM SPLICE HEATER | 3.3.21 [CH.




(BK)

-324

'HEAT ROD

[ PG. 041
1500 WIRE DIAGRAMS

(GY) -327 |
CABINET ATER%(GN/Y) GND
 (BU) -328
(BN) -325
REVISIONS
NC | INITIAL RELEASE | 3.3.21 [ CH NC |

TD HEATER ASSY | 3.3.21 [CH.




REVISIONS

NC | INITIAL RELEASE | 3.3.21 [ CH
S T
— < —
52 ol= 1518-0002
o3 0% MULTI-PURPOSE
o5 < SERVO CONTROLLER ASSY
2| m
E S
® ) .
m = use| ]
W m wm‘Px___WA_.A 6
n i ) NETWORK o
=} o 600 1 1918-0202 TgwireH ™ o=
ETHERNET(S O () SERIAL2 zZ3
QO COMPUTER|J5 |
0z
>ﬁ._.H<H._.<bu mPEZ_A 9 nﬂ m
SRt k
FUNCTION SELECTION o =
AUX 1
FILM DRIVE X
SELECTION(S) T/v\%\w N L/w m
1,2,3,4,5,AUX 1 —3 5 S
" w m o J2
O +24vDC (12)
STATUS oo mnus (1o 114 IN BRD (I-14) W)
L DRIVE END wm -26 INBRD (1-26)  (DK.BN)
9)
(3)
H
*CLAMP CABLE ouTPUT4 L8)
SHIELD TO CASE* (DEVICE ENABLE) OUTPUT 3 (5)
REG. MARK NOT DETECT Wm—M -24 IN BRD A_lNL.v A_||_| mzv
3)
R (BK-1) | — (2
S (BK2) | ~ w " seLect v \wm‘ 0-31 OUT BRD (0-31) (GN)
T (BK-3) H . |
G (GN/Y) , | J1
< CB5(LY) -101 (R) mzo ' seecrumer (ay 929 OUT BRD (0-29) (GY)
ToBS(L2) 102 (V) M
H S eresmsonmeur (12 S-12 BU TRM BLK (T9) (BU)
GND (GN) & y a)
* GN TRM BLK (B3) N wm
Iy FLv DRIVE Jo (o 025 OUT BRD (0-25) (V)
/
/ 7
SEL. LINE 1&2 LOGIC / YWA
/ ( )
m_m_.. _._um wm_@m_wﬁ_uﬂ__moZ / FILM DRIVE START M 0-27 OUT BRD (0-27) (PK)
OFF | OFF DP CLEAR / FILM DRIVE ENABLE YNN S-4 FD CONT-1 A‘_ “wv A_Nv
ON |OFF SP CLEAR 3)
OFF| ON | SP PRINTED ,YMA,
on | on | P PRINTED SERVO COMMON WA\ SC/COM FD CONT-2(43) (0)
*SP=SINGLE PROGRAM* Jo
BP=DUAL PROGRAM r2 VDG WM +24 Y TRM BLK (T9) (Y)
21voc coumon (1 24COM__ BK TRM BLK (T14) (BK)
[ PG. 042

1500 WIRE DIAGRAMS

NC |

FILM SERVO DRIVE

[ 3.3.21 | CH |



REVISIONS

NC | INITIAL RELEASE | 3.3.21 [ CH
(@]
os 5
Z M Z M
S= 1518-0002 52
o] MULTI-PURPOSE “Oa Py
m < SERVO CONTROLLER ASSY =
@ Z
o = (@]
m SERIAL 1 )
N usB| 1 AUX (U6 =
_ . NETWORK Y
S O - - * Q
= | 19180202 ewimen T 9%
@) SERIAL 2 / 30
mj._mxzﬂ@ COMPUTER|JS \ w W
¢] / —im
o / [¢)]
>n.:<:.<%U O|EZ_A mz_,\_O%,ﬁDOm_,_w 1 T \\ ‘rx
/ >
5| * * =
i m_,_\,__%qu_maw_um - ENCODER | 2
JAW DRIVE FUNCTION SELECTION ENcoDER 2 2
SELECTION(S) AUX 1 AUX |3 9201-0001H 9218-0035WQ m
6,7,8,AUX T/V%\N 5 |_9502-0215EX ATTACHED | ©
<L J2
uﬁﬁ +24 VDC WM/
5 AL (1) -38 IN BRD (I-38) (W)
STATUS  saweosimon (10 -48 IN BRD (I-48) (GN)
o)
VA
"CLAMP CABLE 2 130 IN BRD (1-30 GY
SHIELD TO CASE® o 2 128 IN BRD M_-wa Mmcw
VA
,vnlwA,
R (BK1) |~ |, VWA
S (BK2) |~ |4 1)
T (BK3)| |~ .
G (GNYY) YA, J1
CB-4(L1) -801 (R) |~ MZU JAW STAGE END ,mw 0-19 OUT BRD (O-19) (V)
CB4(L2) -802 (V) < |, W
GND (GN) oyt RS
(11)
"GN TRM BLK (B4) ) |ene H
o)
VA
(6)
AW DRIVE sTaRT (50 O-11 OUT BRD (0-11) (PK)
JAW DRIVE ENABLE WM LM:L. Zom AL.WV Amv
(3)
(2)
saw servo counron (1 3S-COM JD CONT-2 (43) (0)
124 VDG m_m +24 Y TRM BLK (T10) ()
=/
24voc couon (1 24COM__ BK TRM BLK (T15) (BK)
[ PG. 043
1500 WIRE DIAGRAMS
NC | JAW SERVO DRIVE [ 3.3.21 | CH |




REVISIONS

NC | INITIAL RELEASE | 3.3.21 [ CH
I_
o3 I O
9 =2 o%
Iz 1518-0002 S5 59
i MULTI-PURPOSE 33 3=
S < SERVO CONTROLLER ASSY = nm
T B ¥/ \|.
m o} O 7}
o O g
S usB| 1 S U8 1Bk
LN N . NETWORK A0S
o] [ _ S TE= T TN e *
-+ 180202 swireH ) =
SERIAL 2 J5 \\
ETHERNET/S O COMPUTER S/
o y
>nd<5%U O|:zx mz_,w_w%w%xx:n \\
/
- *ENCODER*
E/\% FUNCTION SELECTION encoperz(, MOTOR TYPE | ENCODER
9,AUX T/V%\N ] 9568-0004 9568-0002WQ
AN 9502-0215EX ATTACHED
7 J2
uﬁﬁ +24 VDC WM/
O TRANS. FAULT (11 |-42 IN BRD (I-42) (W)
STATUS TRANS. IN POSITION ,WM I-44 IN BRD (I-44) (GN)
%
o)
o)
*CLAMP CABLE \&)
SHIELD TO CASE* (8)
(4)
o)
R (BK1) |~ | M
S (BK2) |~ g O
T (BK3) < .
G (GNM)| |~ | oo J1
CB3(L1) 811 (R) | — |, mw
CB-3(L2) 812 (V)  ~ . ®)
GND (GN) Do P
(11)
“GN TRM BLK (B11) S H
,YNA,
YA
(6)
TRANSVERSE DRIVE START ,\WA O:L.‘_ OC._. W_N_U AO|L.‘_V A_U—Av
TRANSVERSE DRIVE ENABLE WM ._|_U|L. ._|D OOZ._.n\_ :wv A_NV
(3)
>/
(2)
7D SERVO COMMON w@ TD-COM TD CONT-2 (43) (0)
+24VDC % +24 Y TRM BLK (T8) (Y)
=/
24VDC COMMON (1) 24COM  BK TRM BLK (T13) (BK)
[ PG. 044
1500 WIRE DIAGRAMS
NC | TRANSVERSE SERVO DRIVE [ 3.3.21 | CH |




REVISIONS

NC | INITIAL RELEASE | 3.3.21 [ CH
o 4
8 w_ =z w_ 3 = nNuqu
zZ = =
S0 S5 1518-0002 73 9
9% o3 MULTI-PURPOSE S m OZ
= = m
m 5 5 SERVO CONTROLLER ASSY m w (7)) ]
3 S § =
= © 5 n o
@ S g
o o o P
m m Use RN / NETWORK m w
\W/ \Of © \T 1518-0202 ,\,W%OI' o _
1 ) SERIAL 2 J5
ETHERNET/S O COMPUTER
>n.:<:.<%U O|EZ_A ENCODER 1 4
MOTOR /
TRANS. DRIVE FUNCTION SELECTION
SELECTION(S) AUX ) BN 243
>Cx /@N S
8——| ) —3 2
7 ? +24VDC WM/
5 oruT (11 1-42 IN BRD (I-42) (W)
STATUS (19
(9)
D)
7
D
*CLAMP CABLE \&)
SHIELD TO CASE* \5)
(4)
3
R (BK1 | — |, M
S (BK2) < (1)
T (BK3) = |,
G (GNY) |~ s J1
CB3(L1) -811 (R) |~ |, mw
CB3(L2) 812 (V) |~ |, w
GND (GN) oyt o
(11)
"GN TRM BLK (B11) N H
(9)
2
7
()
RATIO DRIVE ENABLE w.@ RD-4 FILM DRIVE (J2-5) (R)
(3
N
YO
2} RD-COM RD CONT-2 (43) (0)
RD SERVO COMMON ,/H_\
+24VDC % +24 Y TRM BLK (T8) ()
N
24D commON (1) 24COM  BK TRM BLK (T13) (BK)
[ PG. 045
1500 WIRE DIAGRAMS
NC | RATIO SERVO DRIVE [ 3.3.21 | CH |




REVISIONS

NC |

INITIAL RELEASE

[3.3.21 [CH

J2

J3

J1

Qﬁ 9509-0015D-20  —— TRANSDUCER

N 7 \(W/BK) -40

IN BRD (1-40)__

BK TRM BLK (T8)__

— 9509-0035D-20  (R/BK/W) 24COM

/,, 7\(R/BK) 0-8 OUT BRD (0-8)_
— 9509-0034D-20 C%zs 24COM  BK TRM BLK (T9)__
(W) 602 CB-7 (L2),_
[Nasna. o0l [ (GN)  GND GN TRM BLK (T3)

‘%@mom 0033D mo,,,, ' (BK) -601 CB-7 (L1)_

9518-0001D-20
20kHz 2400 WATT
ULTRASONIC PS

1500 WIRE DIAGRAMS

NC | 9518-0001D-20 U.S. POWER SUPPLY | 3.3.21 | CH |

[ PG. 046




REVISIONS

INITIAL RELEASE [ 3.3.21 | CH

9518-0001D-20V2
20kHz 2600 WATT
ULTRASONIC PS

(BK/W) SOLDER WIRES
(W/BK) ) TOGETHER
COVER W/ BKHS

(BUIR) -40 IN BRD. (1-40)_
/] (BKIO) — 24COM _ BK TRM BLK (T8)__
W, | 9509-0034D-20V2 1 (RIW) 24COM  BK TRM BLK (T9)_
\J | (BN/BK) 0-8 OUT BRD. (0-8)_

") 9509-0015D-20  TRANSDUCER

N (W) 602 CB-7(L2)_
| (GN) GND GN TRM BLK (T3
o \,@mom -0033D- Mof e 50" oLLVm o
N
1518-0205 NETWORK SWITCH__
PG. 047

1500 WIRE DIAGRAMS
NC |9518-0001D-20V2 U.S. POWER SUPPLY| 3.3.21 | CH |




MAGNETIC SWITCH
W

(BK) NC2

(R)

SAFETY SWITCH

<SAFE PLC (I03) SAFE-I03 (Y)

< SAFE PLC (103) SAFE-I03 (R)

<SAFE PLC (IN3) SAFE-IN3 (BU)

<SAFE PLC (IN4) SAFE-IN4  (GN)
¢ (BK)
)]

X
REVISIONS
NC | INITIAL RELEASE | 3.3.21 [ CH

(BU) NC1

W@ﬂ

(GN) NO

B

MAGNETIC ACTUATOR

[ PG. 048
1500 WIRE DIAGRAMS
NC | FRONT DOOR SENSOR | 3.3.21 [CH.




—~

—~

BK TRMBLK (B13)  24COM

BU TRMBLK (B12)  I-10

0200-0070

GNTRMBLK (T6)  GND

-

—~

BK TRMBLK (T12)  24COM

9200-0042T

IN BRD. (I-44) -44

9200-0070 2%

—
GN TRM BLK (T4) GND (SH)
REVISIONS
NC | INITIAL RELEASE [3.12.21| CH

NIP ROLLER

S
SE

Y

N
Y

/
A
WS A

/Q; w>
i\‘“/\"’)

4

wn
=\

ZIPPER DETECT

AN 40

N
AV A

NN
AN AN

NN

ST

[ PG. 049
1500 WIRE DIAGRAMS
NC| NIP ROLL/ZIPPER DET. SENSORS [3.12.21| CH_




1505-0100
LOW FILM SENSOR

F
1

2

3

4
ST

AR
N N
N a3
NS
RN
U NIACA
”
N

s W

SENSOR

1518-0006SS

%

F
1

—a’ TRMBLK (B9) +24

—aBY TRM BLK (B10) 1-18

—-aBK TRMBLK (B11) 24COM
GN TRM BLK (T7) GND

' TRMBLK (B8) +24 (BN)

—aBK TRMBLK (B10) 24COM

—BY TRM BLK (B9) S-12 (BK)
GN TRM BLK (T5) GND (SH)

REVISIONS
NC | INITIAL RELEASE | 3.3.21 [ CH

2
3

92000070 2%
VARG V) 3

4
ST

AN 40

N N
AN

NN

[ PG. 050

1500 WIRE DIAGRAMS

NC | LOW FILM & EYE SENSORS | 3.3.21 [CH.




_BLKTRM BLK (B12)

=

24COM  (BN)

_BUTRMBLK (B11)

I-16

500

NN < R
NGO
W,
pd
H"\
Z
E

PS182CANO1 REV A (9216-0007)
PRESSURE SWITCH

[ PG. 051

REVISIONS

1500 WIRE DIAGRAMS

NC |

INITIAL RELEASE

[ 3.3.21 | CH NC | DESCRIPTION

| 3.3.21 [CH.




SAFE-IN1 (BU)

SAFE PLC (IN1)__

[ £ SAFE-IN2 (BU) SAFE PLC (IN2)__
A /1
22 (1 12, (4]
E-STOP LED
Com e
21 42)
34) (33
N IN/24 (Y) IN BRD. (I-11
N 24COM  (BK) BK TRM BLK (T2)__
1-12 (BU) IN BRD. (I-12)__
SAFE-101 SAFE-IO1 (BU) SAFE PLC (101)_
[ PG. 052
REVISIONS 1500 WIRE DIAGRAMS
NC | INITIAL RELEASE [ 3.3.21 | CH NC|  9218-0008UL2 E-STOP BUTTON [ 3.3.21 | CH_




REAR NC CONTACT
FRONT NC CONTAC

T

[-12 (BU) IN BRD. (I-12)>
SAFE-IN2 (BU) SAFE PLC (IN2)>
(SAFE-IN1 (BU) SAFE PLC (IN1)>
i ?
- 4
5~ B
I 4
4) || x2
SAFE-IO1 (BU) SAFE PLC (IO1)>
IN/24 (Y) IN BRD. (I-11)
24COM (BU) BKTRM BLK(T2)>
[ PG. 053
REVISIONS 1500 WIRE DIAGRAMS
NC | INITIAL RELEASE [ 3.3.21 | CH NC | 1518-0008 E-STOP BUTTON | 3.3.21 [CH.




0-38 (BU) OUT BRD. (0-38)__
-22 (BU) OUT BRD. (I-22)__
X1 (3)
O
& -
RIS
—
X2 | (4
24COM (BK) BK TRM BLK (T3)__
[ PG. 054
REVISIONS 1500 WIRE DIAGRAMS
INITIAL RELEASE [ 3.3.21 | CH NC | RESET/START BUTTON | 3.3.21 [CH.

NC |




=

%
A
=\

SINGD
NN
/‘/"Ya\' "\ PA,

7
\V

Y TRM BLK (B4

(Y)

+24

+24

pd ~
L Q
4
< 5
NN m
e =
o
T
9 X
S m
<
©
(9]
5=
¥
SIR/
N/
=)
Qoo
3
TEQ
LL LN
1437 NOLLOg EP(-
1437401
FP(+ @ e
3
FP(+) = SNy FP()
< 522 Q
AN
1HOIY dOL
FP(- @ e
1HOIH WOLL104 _H_UA v
+

@0+ -

OFF-MOMENTARY

MOMENTARY-

LEFT

RIGHT

PG. 055

1500 WIRE DIAGRAMS

FILM POSITION SWITCH

| 3.3.21 [CH.

NC |

REVISIONS
INITIAL RELEASE

| 3.3.21 [ CH

NC |




CUTTER BAG ZIPPER HORIZ
BLADE STRETCHER  WHEELS SEAL
@ ®
9502-0097 2@ @ ®
MALE RECEPTACLE 3 @
+ - + + + -
©| 2T 2@ e 2@ M| F
S —2 =2 =2 =2 (WIBK), 4 1
N
S | 5 MCR/COM (BK)>é<>2< MCR/COM
o
S W) 53
o
é 3 0O-14 (R)>4<>4< 0O-14 1518 A221 CABINET
Py 5 022 (0)>é<>é< 0-22
g 3 0-10 (BU)>é<>é< 0-10
Z , O-18 @GN) 55| o8
[ PG. 056
REVISIONS 1500 WIRE DIAGRAMS
NC | INITIAL RELEASE [ 3.3.21 | CH NC | LOWER JAW ASSY | 3.3.21 [CH.




-
-/ 9218-0034

CABINET

————/9218-0035WQ

-—— 9218-0034

CABINET

————————/9218-0035WQ

9201-0001H
FILM DRIVE
MOTOR

9201-0001H
JAW DRIVE
MOTOR
HORIZ.
SEAL
COOLERS

HORIZ.
SEAL
COOLERS

VERT.
SEAL
COOLERS

o
- N
Z
m HEATERS AIR QUICK
+ +
uu
=2 =2 =2 SREIERERERE C_ﬂ\
| N 2
016 =N =2 RN=2 N N
| 0-16] 4 T o
N 0-16 S
(@)1 N
> " 0-41 3104 LGN NS
S 3 3 3 3 MCR/24 (BK) [
= 3 3 W)
o= o= 0o 000 =
R 3 >3 SR o 2 :
o) 3 3 Py
| 3 8 8 = 3 ATIES
< < <
M
0
+
o R
. @ @ @ ERERL . )
== c = 22 IOX z
: ) (3X) MCR/COM  (BK-2) 3
I I R O
MCR/COM [ |  MCR/COM (W)
5 | 5
9516-0070 WIREWAY
[ PG. 057
REVISIONS 1500 WIRE DIAGRAMS
NC | INITIAL RELEASE | 3.3.21 [ CH NC | REAR ENCLOSURE | 3.3.21 [CH.




VIP ROLLER SENSOR
- YE SENSOR
<ZIPPERDETECT SENSOR

92000070 /

4 92000070/

H 9200-0070

ULTRASONIC (GND)
PRINTER (GND)

dNS
dNOS
ANOS

T™ T2 (T3 T4 T5 (T6 T7 T8 T9 T1

AdNS
aNO

LOW FILM SENSOR__
REAR ENCLOSURE (GND)__
FILM SERVO DRIVE(J1/J2)__
JAW SERVO DRIVE (J11J2)__

N
\ 9200-0070 H

(GN) Q | 1516-0006

[ A
\FILM DRIVE I/Of

N
\ JAW DRIVE I/0F
U

(12X) 1518-0018

B1 B2 B3 B4 B5 B6 B7 B8 B9 B10 B11 B12

ORORONO
zZ Z
O O
FILM SERVO TB1 (G) v
JAW SERVO TB1 (G) Mioa 005810
FILM SERVO TB1 (GND)
JAW SERVO TB1 (GND)
FILM MOTOR (G) T sarenor
<7JAW MOTOR (G) ] 9218-0034
- FESNIEE R s
REVISIONS
NC | INITIAL RELEASE | 3.3.21 [ CH

O
O

COMPUTER PS (GND)
CONTROL PS (GND)
OROBOROROR
L £ Z2 Z2 Z2 Z
O OO 0O 3O 0O
0 T11 T12
ORIOBOROROR
L Z2 Z2 Z2 Z
O O 0O 0G0
e TD/RD SERVO TB1 (G)
- TD/RD SERVO TB1 (GND)
wona | MACHINE BULKHEAD (GND)
" ssozorane | MACHINE BULKHEAD (GND)
T ooy VERT. SEAL J. BOX(GND)
GYPK)__ 4

[ PG. 058
1500 WIRE DIAGRAMS

NC | TERMINAL BLOCKS (CHASSIS GND) | 3.3.21 | CH_




-aQUTPUT BRD

2018-0028 g
RELAY SOCKE

9218-0017-1
LED MODULE

vv-O
INODVC

— QUTPUT BROD.

Y TRM BLK (B10)

< BKTRMBLK (B14) |

INODV¢Z

INPUT BRD.

FD (J1-12)

T3 T T T T T T
SIS

O 00 - |—-|—|—0n -

|O ] ] i 1 1 1 1 1 1
H W WWE P~ WW=_
O O |~ wWw o N |~ |N |

(ng)
(ng)

(ngQ)
(ng)

1 1
—_— ] —

o O

- EXTERNAL/SCALE INTERFACE |

| (12X) 1518-0063 (BLUE)

&) @ @) 69 @) @9 &) @9 @9 &9 E1) €13

TN =
gh Mm

— BKTRM BLK (B15)

o * » T T

L4
o O

INPUT BRD.

NIP ROLLER SENSOR (I-10)

LOW AIR SENSOR (I-16)

LOW FILM SENSOR (1-18) __

*DEFAULT WIRING SHOWN*
*SEE SCALE DETAILS FOR SPECIFIC WIRING*

REVISIONS

NC | INITIAL RELEASE

| 3.3.21 [ CH

EYE SENSOR (S-12)

[ PG. 059

1500 WIRE DIAGRAMS

NC | EXTERNAL/SCALE INTERFACE TRMBLKS | 3.3.21 | CH_




SCALE BAGGER
CHASSIS GND
~24COM - 51com
SCALE o I-31 24COM
/o 24COM - BAGGER
DRI_CI)AFYPEED / SCALE
; oy ] READY
OUTPUT ' O, - -31 O INPUT
\ /
033 g 24COM - BAGGER
SCALE " PULSE
PULSE \\ OUTPUT
INPUT - +24 0-33 +© ' MODULE
~

+24

+O+24

24COM SUPPLIED BY BAGGER
CONNECT DRAIN WIRE TO BAGGER CHASSIS GROUND

SCALE DETAIL

REVISIONS

NC |

INITIAL RELEASE

| 3.3.21 [ CH

|

[ PG. 060

1500 WIRE DIAGRAMS

NC|  SCALE DETAIL (BAGGER 24C)

| 3.3.21 [CH.




SCALE
SCALE 24COM
/K/ - hY
HAVE |
DROPPED | a0
OUTPUT ' O
- 24COM
SCALE -
PULSE
INPUT 0-34
e

BAGGER
CHASSIS GND
24COM - s4c0M
I-32 -0 BAGGER
SCALE
READY
*24 . o INPUT
0-34 -0, BAGGER
. PULSE
. OUTPUT
*24 ' MODULE
t24 +O +24

+24 SUPPLIED BY BAGGER
CONNECT DRAIN WIRE TO BAGGER CHASSIS GROUND

SCALE DETAIL

REVISIONS

NC |

INITIAL RELEASE

| 3.3.21 [ CH

|
[ PG. 061

1500 WIRE DIAGRAMS

NC|  SCALE DETAIL (BAGGER +24)

| 3.3.21 [CH.




SCALE

CHASSIS GND

24COM O=

-SCLCOM

SCALE fOo=

HAVE
DROPPED |

SCLCO

[-32

OUTPUT ' Oy

_SCLCON
SCALE -
PULSE
INPUT . 0-34
\,/+
+24 O+SCL24

-32 ' BAGGER

SCALE

READY

SCL24 O INPUT
©-34 0. BAGGER
. PULSE

\ OUTPUT

ScL24 0\ MODULE

24COM SUPPLIED BY SCALE
CONNECT DRAIN WIRE TO SCALE CHASSIS GROUND

SCALE DETAIL

REVISIONS

NC |

INITIAL RELEASE

| 3.3.21 [ CH

[ PG. 062
1500 WIRE DIAGRAMS
NC | SCALE DETAIL (SCALE 24C) | 3.3.21 [CH.




SCALE

CHASSIS GND
24COM . SCLCOM

SCALE (- I-31

HAVE  /
OUTPUT / O

DROPPED | g0y

—
N

O-33

SCALE o
PULSE

INPUT . SCL24
o+

+24

_ SCL24
e

BAGGER

-

SCALE

31 READY

< INPUT

SCLCOM .0, BAGGER
" PULSE

) \ OUTPUT
0-33 .0 ' MODULE

+24 SUPPLIED BY SCALE
CONNECT DRAIN WIRE TO SCALE CHASSIS GROUND

SCALE DETAIL

REVISIONS

NC |

INITIAL RELEASE

| 3.3.21 [ CH

[ PG. 063
1500 WIRE DIAGRAMS
NC | SCALE DETAIL (SCALE +24) | 3.3.21 [CH.




(ng)
(ng)
(ng)
(ng)

0v-O
6€-0O
ve-0
€e-0

BAGGER

(ng)
(ng)
(ng)
(ng)

cel
LE-1
o

1l

(&)

T T2 T T

‘ EXTERNAL/SCALE H

24COM
\ INTERFACE H
N N
AN AN
> o o
o AN w

SCALE
153
38 HAVE
' DROPPED
154 . ODC5
>’ DRY CONTACT
153
48“\\ BAGGER
. PULSE
160 .~ . IDC5
4 AN

" DRY CONTACT

INSIDE 1500 INTERFACE FOR OLD EAGLE SCALE

REVISIONS

NC |

INITIAL RELEASE

| 3.3.21 [ CH

|
[ PG. 064

1500 WIRE DIAGRAMS

NC |

OLD EAGLE SCALE

| 3.3.21 [CH.




— ]
BAGGER SCALE
\ /
S~ T
T~ 250
CRCRECRECRECRECRECRE: 48 DUMP
c C Clclccc c CONFIRM
260 O ODC 5
.O Q .O .O — T T |T 47
5wl ®w(g @S |s DRY CONTACT,
@ @ ® @ G GO o el e
| EXTERNAL/SCALE H24COM‘ o4 250
| INTERFACE I | 38 DUMP
(D) (D) €9 6) 62| B1 B2 REQUEST
N N L 254370 IDC 5
DRY CONTACT,
> > o
o \# o
INSIDE 1500 INTERFACE FOR NEW EAGLE SCALE
L |
[PG. 065

REVISIONS

NC |

INITIAL RELEASE [ 3.3.21 | CH

1500 WIRE DIAGRAMS

NC |

NEW EAGLE SCALE

[ 3.3.21 | CH




e 1
BAGGER SCALE
\ /
S~ T
\\//
T U ([0 [0 (@ (@ (@ (@
cC c cclclccc
O O |0 |0 |= |= |= |=
A | b [d e & A |A
O (O | W N | OO O
@ @ OO 6 60 lad @l mn
| EXTERNAL/SCALE H24COM‘ +24
| _INTERFACE H \
@6@;54)@| |B1 B2
N NN T T+ w +
w 0 1O 1O N (@] N
(@) ] o 1O W M SN LN
TO R6 -
TO R6 -
FROM SCALE -24 -
TO JJ1 -
TO KK3 -
INSIDE 1500 INTERFACE FOR TRIANGLE SCALE
L 1
[ PG. 066
REVISIONS 1500 WIRE DIAGRAMS
NC | INITIAL RELEASE [ 3.3.21 | CH NC | TRIANGLE SCALE [ 3.3.21 | CH




REVISIONS

NC |

INITIAL RELEASE

[ 3.3.21 | CH

l_ 1
\ /
\ /
\\//
P S SR SR S R SR P FIBER OPTICS
W W W W W (W (w (W
CHCECECE TR RN
O O 0|0 |—= |= |— |— — —
Ao [ | |w |d | |~ 9226-0001
o |© | | |N |~ [0 |;n BASE
@ @ ® @O 600 6o ala o
| H M (1Y(2)(3)4)Pm
EXTERNAL/SCALE oacoM +24 F (st
| INTERFACE H 518 g
€) € € € € € € €9)6) 62) 61 &2 S
N N N
N A @) N
@)
<
2 @ e 23 €2
= = sh—] 9218-0006-1 g
9526 PRODUCT INFEED EYE ASSEMBLY SLAVE MODE
L |
[ PG. 067

1500 WIRE DIAGRAMS

NC |

9526 PRODUCT INFEED EYE ASSY | 3.3.21 | CH




BAGGER SCALE
[-46 ~_ -
2 l T~ T | 24COM
CHCRCRCRCRCRERE SCALE
Svols | EIEEELEEELE e
°° N -32
Cl) Cl) Cu) Cn) T |7 T T 3
OneO | BleRBISRIBE 2
4 1 OO0 600 60 @ n e
EXTERNAL/SCALE
OVL INTERFACE 2400M]1 - +24 ( 24COM
14 13 6) 62 6 6) 69 69 6) 69| 6) 62 BY B2 B3
O O— EHEDRRD S S
R N R OO0 B > B
§ 0 O |O SCLO SCALE
<| 12 9 L < = ovL
O O R OVERLOAD
-

L

INSIDE 1500 INTERFACE FOR ISHIDA SCALE

REVISIONS

NC |

INITIAL RELEASE

| 3.3.21 | CH

|

[ PG. 068

1500 WIRE DIAGRAMS

NC |

ISHIDA SCALE

| 3.3.21 [ CH




- —
BAGGER SCALE
~ - 24COM
T~ T 377\ OV.WGHT.
AR AR SIGNAL
*0-34* c C C c € € c & 1-46 o
IN 38 DRY CONTACT
O QIR IRIPI= = |t T 8
5 SIBIRIBISIXS |G =2 i 24COM
O 2o n6 oo o6l e n 53@\8?3&/';
EXTERNAL/SCALE H ‘
CO [-32
PAR NTERFACE H24 M‘ N 54@ DRY CONTACT]
filpeeesseeaeerne
- C (L n RS (R NN *0-33*
O - O < 51 READY
3|t = SIGNAL
& *0-34%
= TS
g DRY CONTACT]
INSIDE 1500 INTERFACE FOR YAMATA SCALE
- 1
[ PG. 069

REVISIONS

NC |

INITIAL RELEASE [ 3.3.21 | CH

1500 WIRE DIAGRAMS

NC |

YAMATA SCALE

[ 3.3.21 | CH




NC |

INITIAL RELEASE

[ 3.3.21 | CH

[ ]
BAGGER SCALE
™~ 1
~— ]
CRCRCECRCRERERE
. . S S S S S S S S 24COM -X PARTIAL
034 (ﬁj g ne DUMP
NICO N0 PRPRIZIzIzIzlBd *24COM* SIGNAL
5 5 ol |x|®IN|R ool KRO5
NeC NO 1D @ ® O O GO G ™ 12 24COM
ovi]| |[PaR] | ETERMAUSCAE oicon| as 9\ wo DUMP
SIGNAL
oo_TO @j@@@@@@%mm 2 |
o [IH] ]2 OR|EHIESIRRS S -KR04
(@) o3 ®) w AN MO0 &
NEEIN, ( 22 033 O-X10(BU)
P READY
2 033" 1-32 J 034+ _ SIGNAL
’ 034" |
I-46
*24COM*
24COM )
+24
INSIDE 1500 INTERFACE FOR MAREL SCALE
L 1
[ PG. 070
REVISIONS 1500 WIRE DIAGRAMS

NC | MAREL SCALE

[ 3.3.21 | CH




M S
CCR = CONVEYOR CONTROL RELAY

9218-0028 RELAY SOGKET
9218-0017-1 LED MODULE 9590-0020 9590-0008BTM 9590-0009BTM
~_ o ROTARY SWITCH EMITTER RECEIVER
~ 1 a1, HUATER SR ON ouTEuT
S~ | BUCKET CONVEYOR
—~ = = = = Kk = INJECTOR PUMP 4 32?
W W W [ [ [ [@ (@ Q
C € € €€ € [c|c ﬂ {_
QR IRPIP = |- I It \
S w w w w w B S
B g L o e O o 9
OO0 0000 0 T T " o o M%1§2X3§4% M%1§2X3§4%
F(1)Y2)3)4)sT F(1)Y2)3)4)sT
EXTERNAL/SCALE 24COM +24 CCR . T
INTERFACE T ZEER ZEER
o= 4+ — e T+ (% [F 3l &V
I N RN 5B R RIR o © ©
e o |0 |0 LS S S
2 22 818 = o
< S S
S 3
24COM
+24
(W) -32
(BU) 24COM\ )
(BN) +24
9590BTM CONVEYOR CONTROL BOX INTERFACE
L _
[ PG. 071

REVISIONS 1500 WIRE DIAGRAMS

INITIAL RELEASE [ 3.3.21 | CH NC| 9590BTM CONVEYOR CONTROL | 3.3.21 | CH




[ 1518-0205 A NETWORK SWITCH__

\J

PRINT HEAD

Y TRM BLK (T3)

BK TRM BLK (T11)__

XL5000
gzs PRINTER
19 \ NPUT
|:'@11,12
8o PRINTER
5C ERROR
O_C._G) {c  OUTPUT
CPRIL R %
5868 & R
< < [\ N
\ ' |POWER CABLE | |
Vi \/
SIGNAL CABLE

REVISIONS

NC |

INITIAL RELEASE [ 3.3.21 | CH

IN BRD. (I-36)_
BK TRM BLK (T11)
OUT BRD. (O- 36)>
OUT BRD. (0-35)

[ PG. 072 |
1500 WIRE DIAGRAMS

NC | NORWOOD PRINTER [ 3.3.21 | CH




[\ 1518-0205 L NETWORK SWITCH__
\ \
x40, x45, x60, x65
@1
? PRINTER
\\ GO
&j INPUT PRINT HEAD
N/O
70\ PRINTER
FAULT
) o OUTPUT
OO N 4L LA
HNEG NN
oo g U (BK) CB-6 (L1)_
= POWER CABLE |/ CB-6 (L2)
\)(GN) GN TRM BLK. (T2)_
(W/BK) BK TRM BLK (T11)__
(R/BK) IN BRD. (I-36)__
SIGNAL CABLE (W) OUT BRD. (O-36)
(BK) OUT BRD. (O-35)
—
[ PG. 073 |
REVISIONS 1500 WIRE DIAGRAMS
NC | INITIAL RELEASE [ 3.3.21 | CH NC | MARKEM PRINTERS [ 3.3.21 | CH




BELL-MARK
EP3X, EPXI2

E) 1518-0205 (\NETWORK SWITCH__

®
© \ PRINng
oj INPUT PRINT HEAD
L 1o
ONO| pRINTER
C ERROR
(. OUTPUT
OONT. o 4L |4
LS Z NN
0o c§> O CB-6 (L1)_
[ CB-6 (L2)
POWER CABLE [ GN TRM BLK. (T2)
(O/BK) IN BRD (I-36)__
(R/BK) BK TRM BLK (T1 1)
EY1089 (PK) OUT BRD. (O- 36)
(LT. GN) OUT BRD. (O- 35)
\ ESW? YCONNECT
GY
f E\B/ZJ) )CONNECT
\ EGN)) YCONNECT
[ PG. 074
REVISIONS 1500 WIRE DIAGRAMS
NC | INITIAL RELEASE [ 3.3.21 | CH BELL-MARK PRINTERS [ 3.3.21 | CH




2018-0028
RELAY SOCKET

2018-0027

9541-010
GAS FLUSH FILTER ASS

(Y) +24
? 24COM
9218-0017-1 o
LED MODULE 1
GFR O O
*GFR PINS 13 & 14 ARE 5‘ 8 GFF
INTENTIONALLY WIRED ~ ~
OPPOSITE DIAGRAM ON RELAY* 9 X A
o)
%R N
&S B~ O (@)
» 10 O
= =
_0-44 OUT BRD (0-44) (BU)] /N 9541-0001G
@ GAS FLUSH VALVE
+24 Y TRM BLK (B7) (Y)
_24COM BK TRM BLK (B12) (BK) Q
_24COM BK TRM BLK (B13) (BK)
[ PG. 075
REVISIONS 1500 WIRE DIAGRAMS
NC | INITIAL RELEASE [ 3.3.21 | CH NC | GAS FLUSH FILTER ASSY [ 3.3.21 | CH




	1518PM_UL Rev B.PDF
	Sheets and Views
	1518PM_UL Rev B-Model





